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Summary of Test Result

Report Ref Std. Test ltems Result
Clause Clause (PASS/FAIL)
3.1 15.403 26dB Bandwidth Pass
3.1 2.1049 99% Occupied Bandwidth Pass
3.2 15.407(a) Maximum Conducted Output Power Pass
3.3 15.407(a) Power Spectral Density Pass
3.4 15.407(b) Unwanted Emissions Pass
- 15.207 AC Conducted Emission Not Required
3.5 15.203 Antenna Requirement Pass
Note:

1. The power source method of the EUT is to use DC power source, and there is no other AC power port,
after assessing, AC Conduction Emission test is not required.

2. This is a variant report by changing PCBA. All the test cases were performed on original report which can
be referred to Sporton Report Number FR240310001-01B. Based on the original report, only worst case
was verified.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment AMC Dash Cart
Model Name FH7K2H
FCC ID 2AVOB-FH7K2H

LTE/GPS/RFID

. L. WLAN 11a/b/g/n HT20/HT40

EUT supports Radios application WLAN 11ac VHT20/VHT40/VHT80
WLAN 11lax HE20/HE40/HESO

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

5150 MHz ~ 5250 MHz
TX/Rx Frequency Range 5250 MHz ~ 5350 MHz
5470 MHz ~ 5725 MHz

MIMO <Ant. 1+2>:

<5150 MHz ~ 5250 MHz>

802.11a: 22.72 dBm / 0.1871 W

802.11n HT20: 22.99 dBm / 0.1991 W
802.11n HT40: 22.48 dBm /0.1770 W
802.11ac VHT20: 23.09 dBm / 0.2037 W
802.11ac VHT40: 22.58 dBm /0.1811 W
802.11ac VHTS80: 19.18 dBm / 0.0828 W
802.11ax HE20: 23.19 dBm / 0.2084 W
802.11ax HE40: 22.68 dBm / 0.1854 W
802.11ax HE80: 19.28 dBm / 0.0847 W
<5250 MHz ~ 5350 MHz>

802.11a: 22.55dBm / 0.1799 W

802.11n HT20: 22.40 dBm /0.1738 W
802.11n HT40: 22.75 dBm / 0.1884 W
802.11ac VHT20: 22.50 dBm /0.1778 W
802.11ac VHT40: 22.85 dBm /0.1928 W
802.11ac VHT80: 18.66 dBm / 0.0735 W
802.11ax HE20: 22.60 dBm / 0.1820 W
802.11ax HE40: 22.95 dBm / 0.1972 W
802.11ax HE80: 18.76 dBm / 0.0752 W
<5470 MHz ~ 5725 MHz>

802.11a: 22.70 dBm / 0.1862 W
802.11n HT20: 22.45 dBm / 0.1758 W
802.11n HT40: 22.75 dBm / 0.1884 W
802.11ac VHT20: 22.55dBm /0.1799 W
802.11ac VHT40: 22.68 dBm /0.1854 W
802.11ac VHT80: 22.89 dBm /0.1945 W
802.11ax HE20: 22.65 dBm / 0.1841 W
802.11ax HE40: 22.78 dBm / 0.1897 W
802.11ax HE80: 22.99 dBm / 0.1991 W

Maximum Average Output Power to
antenna
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Product Specification is subject to this standard

MIMO <Ant. 1>:

802.11a: 16.35 MHz
802.11ax HE20: 18.96 MHz
802.11ax HE40: 37.93 MHz
802.11ax HE80: 77.14 MHz
MIMO <Ant. 2>:

802.11a: 16.46 MHz
802.11ax HE20: 18.98 MHz
802.11ax HE40: 38.31 MHz
802.11ax HE80: 77.16 MHz

99% Occupied Bandwidth

<5150 MHz ~ 5250 MHz>
<Ant. 1>: Chip Antenna with gain 4.0 dBi
<Ant. 2>: Chip Antenna with gain 1.5 dBi
<5250 MHz ~ 5350 MHz>
Antenna Gain <Ant. 1>: Chip Antenna with gain 4.0 dBi
<Ant. 2>: Chip Antenna with gain 1.5 dBi
<5470 MHz ~ 5725 MHz>
<Ant. 1>: Chip Antenna with gain 4.0 dBi
<Ant. 2>: Chip Antenna with gain 1.5 dBi

802.11a/n: OFDM (BPSK/QPSK/16QAM/64QAM)
802.11ac: OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)
802.11ax: OFDMA
(BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)

Type of Modulation

Ant. 1 Ant. 2

Antenna Function Description 802.11 a/n/ac/ax

MIMO v v

Remark:
1. MIMO Ant. 1+2 Directional Gain is a calculated result from MIMO Ant. 1 and MIMO Ant. 2. The
formula used in calculation is documented in section 1.2.1.

2. Power of MIMO Ant. 1+ Ant. 2 is a calculated result from sum of the power MIMO Ant. 1 and

MIMO Ant. 2.
TEL : 408 9043300 Page Number 1 6 of 26
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1.2.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /120
gir= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain 1 dBi of the kth antenna.
As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%1/20 + 10%2/20 + | + 10QCGN/20)2 /NanT] dBI

Where G1, G2....GN denote single antenna gain.
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The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit

Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 4.00 1.50 4.00 5.85 0.00 0.00
Band I 4.00 1.50 4.00 5.85 0.00 0.00
Band Il 4.00 1.50 4.00 5.85 0.00 0.00

Calculation example:

If a device has two antenna, Gant1= 4.0dBi; Gant2=1.5dBi

Directional gain of power measurement = max(4.0, 1.5) + 0 = 4.0 dBi
Directional gain of PSD derived from formula which is

10 x log { { [ 10" (4.00 dBi/ 20) + 10~ (1.50 dBi/20)]1*2}/2}
=5.85 dBi

Power and PSD limit reduction = Composite gain — 6dBi, (min=0)

1.3 Modification of EUT

No modifications made to the EUT during the testing.
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1.4

1.5

Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035

Test Site Location | -, .5 9043300

Sporton Site No.

Test Site No.
THO1-CA, 03CHO01-CA

FCC Designation No.: US1250

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT antenna
in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement antenna
orientation, following C63.10 exploratory test procedures and only the worst case emissions were

reported in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
36 5180 44 5220
5150-5250 MHz 38" 5190 46* 5230
Band 1 4 2 4 24
(UNIL1) 0 5200 8 5240
42+ 5210
Frequency Band Channel Freg. Channel Freg.
quency (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62* 5310
Band 2
(UNIL2A) 56 5280 64 5320
58# 5290
Frequency Band Channel Freq. Channel Freq.
A (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106* 5530 134* 5670
(U-NII-2C)
108 5540 136 5680
110* 5550 140 5700
TEL : 408 9043300 Page Number : 10 of 26
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Freq. Freq.
F B h 1 h |
requency Band Channe (MHz) Channe (MHz)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122# 5610 128 5640
Freq. Freq.
Frequency Band Channel (N:eH(l) Channel (ICIeI-?z)
138# 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE80.

2.2 Test Mode

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11n and 802.11ac mode is smaller than 802.11ax mode, so all other conducted and

radiated test is covered by 802.11ax mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode

Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 (Covered by HE20) MCSO0

802.11n HT40 (Covered by HE40) MCSO0

802.11ac VHT20 (Covered by HE20) MCSO0

802.11ac VHT40 (Covered by HE40) MCSO0

802.11ac VHT80 (Covered by HE80) MCSO0

802.11ax HE20 MCSO0

802.11ax HE40 MCSO0

802.11ax HE80 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.
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MIMO <Ant. 1+2>

Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch-# 802.11ax HE20 802.11ax HE20 802.11ax HE20
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ax HE40 802.11ax HE40 802.11ax HE40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch-# 802.11ax HE80 802.11ax HE80 802.11ax HE80
L Low - - 106
Middle 42 58 -
H High - - 122
Straddle - - 138

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

120Wac/60Hz
Adapter

-

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord

1. |Adapter Delta ADH-60DRB [NA NA Unshielded, 1.8m

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT Version 4.0.00201.0” was installed in Notebook which was programmed
in order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified
for the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed

to show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

© g M w N

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

3.1.4 Test Setup

Spectrum Analyzer EUT

3.1.5 Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified
for the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed

to show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM-G (Measurement using a gated RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit at its maximum power control level.
3. Measure the average power of the transmitter.
4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.
5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

CE [

Attenuator
Power Meter G EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified
for the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed
to show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle
correction).
« Measure the duty cycle.
« Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.
+ Detector = RMS
« Trace average at least 100 traces in power averaging mode.

« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and record
it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The
spectrum measurements of the individual outputs are all performed with the same span and
number of points; the spectrum value in the first spectral bin of output 1 is summed with that in

the first spectral bin of output 2 to obtain the value for the first frequency bin of the summed
spectrum.

3.3.4 Test Setup

Spectrum Analyzer EUT

3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1)

For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions
outside of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27
dBm/MHz.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —IOOOOOHOJ}OP HV/m, where P is the eirp (Watts)
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Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date : Nov. 27, 2024

Report Version 101



swomroncas. FCC RADIO TEST REPORT Report No. : FR241118001B
EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW =300 kHz
Detector = Peak

«  Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

- RBW=1MHz

+  VBW =3 MHz

. Detector = Peak

. Sweep time = auto

«  Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

- RBW=1MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

« VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum transmission
duration over which the transmitter is on and is transmitting at its maximum power control
level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-

3.4.4 Test Setup

For radiated emissions below 30MHz

i | X Antenna
- 3m |

Metal Full Soldered Ground Plane

==

Spectrum Analyzer ! Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

| 3m —_——
_____ EUT , X
? L ] |
]
|
15m !
|
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site - semi-
Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very

similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.
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3.5 Antenna Requirements
3.5.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.5.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

. L. Calibration
Instrument | Brand Name Model No. Serial No. | Characteristics Date Test Date Due Date Remark
Aug. 28, 2024~ Radiation
Bilog Ant TESEQ 6111D 54683 30MHz~1GH Nov. 13, 2023 Nov. 12, 2024
fog Antenna zribrz | Nov Nov. 05,2024 | " (03CHO1-CA)
Aug. 28, 2024~ Radiation
L Ant R&S HFH2-Z2E 100840 9kHz~30MH May 02, 2024 May 01, 2025
copAntenna ‘ S s Nov. 05,2024 | &Y (03CHO1-CA)
SCHWARZBE Aug. 28, 2024~ Radiation
Horn Ant BBHA 9120D 02113 1GHz~18GH Apr. 26, 2024 Apr. 25, 2025
orn Antenna cK z Z | Nov. 05, 2024 | "P" (03CHO1-CA)
SHF-EHF Horn | SCHWARZBE Aug. 28, 2024~ Radiation
BBHA9170 00841 18GHz~40GHz |Aug. 07, 2024 Aug. 06, 2025
Antenna CcK z S Nov. 05, 2024 | "9 (03CHO1-CA)
. Aug. 28, 2024~ Radiation
Amplifier SONOMA 310N 372241 9kHz~1GHz Apr. 24, 2024 Apr. 23, 2025
Nov. 05, 2024 (03CHO1-CA)
) . WHKX8-5872.5- 6.75GHz High Aug. 28, 2024~ Radiation
Filter Wainwright SN8 ) Jun. 04, 2024 Jun. 03, 2025
6750-18000-40ST Pass Filter Nov. 05, 2024 (03CHO1-CA)
WLK12-1200- 1.2GHz Low Pass Aug. 28, 2024~ Radiation
Filt Wainwright SN1 Jun. 04, 2024 Jun. 03, 2025
er anwnant 1 41572.11000-40ss Filter un Nov. 05, 2024 | " (03CHO1-CA)
Preamplifier | Keysight 83017A  |MY53270321| 1GHz~26.5GHz | Apr. 25, 2024 | V9" 28: 2024~ o4 pgp5 | Rediation
ifi i z~26. z . 25, . 24,
P ¥la P Nov. 05, 2024 | P (03CHO1-CA)
ERA-100M-18G- Aug. 28, 2024~ Radiation
Preamplifier | E-instrument EC1900252 1GHz~18GH Apr. 25, 2024 Apr. 24, 2025
P nstru 56-01-A70 z z | Nov. 05, 2024 | P (03CHO1-CA)
Preamplifier | EMEC EMC18G40G | 060725 18G-40G | Apr. 24, 2004 | UG- 28: 202471 o3 pgp5 | Rediation
1T = . ’ . ’
P P Nov. 05, 2024 | P (03CHO1-CA)
1 2/2
RF Cable | TUBERYSURT o corLEX 102 :812322;2, N/A Mar. 05, 2024 | UG- 28: 2024~ |\ 04, 2025 | Radiation
NER ’ e Nov. 05, 2024 o (03CHO1-CA)
804938/2
Aug. 28, 2024~ Radiation
Hygromet: TESEO 608-H1 45142559 N/A Aug. 14, 2024 Aug. 13, 2025
ygromster = Nov. 05, 2024 | "9 (03CHO1-CA)
) Control Turn Table Aug. 28, 2024~ Radiation
Controller Chaintek EM-1000 060881 N/A N/A
& Antenna Mast Nov. 05, 2024 (03CHO1-CA)
. Aug. 28, 2024~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Nov. 05, 2024 (03CHO1-CA)
. Aug. 28, 2024~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Nov. 05, 2024 (03CHO1-CA)
. E3 230621 Aug. 28, 2024~ Radiation
Test Software Audix E3 PK-002093 N/A N/A N/A
Sporton US,V9 Nov. 05, 2024 (03CHO1-CA)
Oct. 28, 2024~ Conducted
Hygrometer Testo 608-H1 45142602 N/A Aug. 14, 2024 Aug. 13, 2025
Nov. 18, 2024 (THO1-CA)
RPR6W- Oct. 28, 2024~ Conducted
Power Sensor DARE!! RPR3006W #10 10MHz-8GHz | Apr. 25, 2024 Apr. 24, 2025
2101003 Nov. 18, 2024 (THO1-CA)
EM Oct. 28, 2024~ Conducted
Switch B EMSW18 1070901 N/A Jul. 16, 2024 Jul. 15, 2025
WIER B Ejectronics ! Nov. 18, 2024 | *" (THO1-CA)
Spectrum Rohde & Oct. 28, 2024~ Conducted
FSV40 101545 10Hz-40GH Apr. 25, 2024 Apr. 24, 2025
Analyzer Schwarz Zavenz | AP Nov. 18, 2024 | "P" (THO1-CA)
TEL : 408 9043300 Page Number 1 25 of 26
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date : Nov. 27, 2024
Report Version 101




swomroncas. FCC RADIO TEST REPORT Report No. : FR241118001B

5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 4.7 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 55 dB
of 95% (U = 2Uc(y)) ’

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 4.5 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR241118001B

Test Engineer:

Ju Chang

Temperature:

19.9-22.6

°C

Test Date:

2024/10/28-2024/11/18

Relative Humidity:

29-46.6

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR241118001B

Band | MIMO
IC 99% IC 99%
0,
Dat F Bar?gvc;dth Bai?jyv%th i (i
Mod. Rata NTY CH. Nﬁq' (MH?) MH2) Power Limit | EIRP Limit Note
aiz (MHz) (dBm) (dBm)
Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 | Ant2
11a |6Mbps| 2 36 5180 | 16.33 | 16.35 | 18.97 | 18.78 - 2213
T1a |6Mbps| 2 | 44 | 5220 | 16.34 | 1640 | 18.93 | 20.54 5 2213
11a |6Mbps| 2 48 5240 | 16.33 | 16.38 | 18.93 | 19.78 - 2213
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TEST RESULTS DATA
Average Power Table

Report Number : FR241118001B

FCC Band | MIMO
Average FCC
Data Ee Conducted Conducftec_i DQ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 ]| Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2

11a [6Mbps| 2 36 | 5180 |17.90 | 18.82 | 21.39 24.00 4.00 Pass
11a [6Mbps| 2 | 44 | 5220 |19.20 |20.17 | 22.72 24.00 4.00 Pass
11a [6Mbps| 2 [ 48 | 5240 |19.05 | 19.98 | 22.55 24.00 4.00 Pass
HT20 |MCSO| 2| 36 | 5180 | 17.00 | 18.07 | 20.58 24.00 4.00 Pass
HT20 |MCSO| 2| 44 | 5220 | 19.55 | 20.37 [ 22.99 24.00 4.00 Pass
HT20 |MCSO| 2| 48 | 5240 | 19.40 |20.17 |22.81 24.00 4.00 Pass
HT40 |MCSO| 2| 38 | 5190 | 15.40 | 16.57 [ 19.03 24.00 4.00 Pass
HT40 |MCSO| 2| 46 | 5230 | 18.90 | 19.97 [22.48 24.00 4.00 Pass
VHT20|MCSO0| 2| 36 | 5180 |17.10 | 18.17 [ 20.68 24.00 4.00 Pass
VHT20| MCSO0| 2 | 44 | 5220 | 19.65 | 20.47 | 23.09 24.00 4.00 Pass
VHT20| MCSO0| 2 | 48 | 5240 | 19.50 | 20.27 |22.91 24.00 4.00 Pass
VHT40/|MCSO| 2| 38 | 5190 | 15.50 | 16.67 [ 19.13 24.00 4.00 Pass
VHT40|MCSO| 2| 46 | 5230 | 19.00 | 20.07 [ 22.58 24.00 4.00 Pass
VHT80|MCSO0| 2| 42 | 5210 | 15.60 | 16.67 [ 19.18 24.00 4.00 Pass
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Power Spectral Density

Report Number : FR241118001B

FCC Band | MIMO

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MH2) Density Limit (dBi) /il

(dBm/MHz) (dBm/MHz)

Ant1 ]| Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2

11a |6Mbps| 2 36 5180 9.32 11.00 5.85 Pass
11a |6Mbps| 2 | 44 5220 10.85 11.00 5.85 Pass
11a |6Mbps| 2| 48 5240 10.73 11.00 5.85 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR241118001B

Band Il MIMO
IC 99% IC 99% FCC 26dB
0,
Dat F Bar?gvc;dth Bai?jyvﬁjth Bandwidth Bandwidth Bandwidth
Mod. Rata NTY CH. Nﬁq' (MH?) MH2) Power Limit | EIRP Limit | Power Limit Note
aiz (MHz) (dBm) (dBm) (dBm)
Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 ] Ant2
T1a |6Mbps| 2| 52 | 5260 | 16.34 | 16.40 | 19.00 | 20.55 23.13 29.13 23.79
T1a |6Mbps| 2| 60 | 5300 | 16.33 | 1644 | 19.22 | 21.20 23.13 29.13 23.84
T1a |6Mbps| 2| 64 | 5320 | 16.32 | 16.37 | 18.80 | 19.62 23.13 29.13 23.74
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TEST RESULTS DATA

Average Power Table

Report Number : FR241118001B

FCC Band Il MIMO

CAverage FCC EIRP

Data BT onducted Conduc?eq DQ Power .
Mod. NTH CH. Power Power Limit (dBi) _ Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | SUM [ Ant1 [ Ant2 [ Ant1 [ Ant2

11a [6Mbps| 2 | 52 5260 | 19.20 | 19.86 | 22.55 23.79 4.00 26.99 Pass
11a [6Mbps| 2 | 60 5300 | 19.10 | 19.76 | 22.45 23.84 4.00 26.99 Pass
11a [6Mbps| 2 | 64 5320 | 17.80 | 18.46 | 21.15 23.74 4.00 26.99 Pass
HT20 [ MCSO| 2| 52 5260 | 19.00 | 19.66 | 22.35 23.98 4.00 26.99 Pass
HT20 | MCS0| 2| 60 [ 5300 | 19.10 | 19.66 | 22.40 23.98 4.00 26.99 Pass
HT20 (MCSO| 2 | 64 5320 | 17.60 | 18.26 | 20.95 23.98 4.00 26.99 Pass
HT40 | MCS0| 2| 54 5270 | 19.40 | 20.06 | 22.75 23.98 4.00 26.99 Pass
HT40 [ MCSO| 2| 62 5310 | 15.30 | 16.46 | 18.93 23.98 4.00 26.99 Pass
VHT20[ MCS0| 2| 52 5260 | 19.10 | 19.76 | 22.45 23.98 4.00 26.99 Pass
VHT20[ MCS0| 2 | 60 5300 | 19.20 | 19.76 | 22.50 23.98 4.00 26.99 Pass
VHT20[ MCS0| 2 | 64 5320 [17.70 [ 18.36 | 21.05 23.98 4.00 26.99 Pass
VHT40[ MCS0| 2 | 54 5270 | 19.50 | 20.16 | 22.85 23.98 4.00 26.99 Pass
VHT40[ MCSO| 2 | 62 5310 | 15.40 | 16.56 | 19.03 23.98 4.00 26.99 Pass
VHT80[ MCS0| 2| 58 5290 | 15.20 | 16.06 | 18.66 23.98 4.00 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR241118001B

Band Il MIMO
Average Average

Dat . Power PSD DG b
Mod. Rata NTY CH. ,\;Eq' Density Limit (dBi) /lfs.f

st 1) (dBm/MHz) (dBm/MHz) el

Ant1 ]| Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2

11a |6Mbps| 2 52 5260 10.76 11.00 5.85 Pass
11a |6Mbps| 2 60 5300 10.71 11.00 5.85 Pass
11a |6Mbps| 2 64 5320 9.36 11.00 5.85 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR241118001B

Band Il MIMO
b dB
99% 26 dB IC 99% IC 99% FCC26dB | ok for
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. Rata NTN CH. erﬁq' INU-NIl2C | InU-NIl2C | PowerLimit | EIRP Limit | Power Limit i
ate (MHZ) | (MHz) (MH2) (dBm) (dBm) (dBm) pis
Ant1 [ Ant2 [ Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 ]| Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 2 | 100 | 5500 | 16.32 | 16.45 | 19.12 | 22.33 23.13 29.13 23.81
11a |6Mbps| 2 | 116 | 5580 | 16.33 | 16.46 | 19.23 | 22.42 23.13 29.13 23.84
11a |6Mbps| 2 | 140 | 5700 | 16.35 | 16.35 | 19.05 | 18.62 23.13 29.13 23.70
U-NII-2C straddle channel MIMO
99% 26 dB IC 99% IC 99% FCC 26dB Ba: d‘\’ﬂ'fi aih
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth for Straddle
Mod. Rata Nrx| CH. Nﬁf‘q' InU-NI2C | InU-NIl2C | PowerLimit | EIRPLimit | PowerLimit | °n "%
e (MH2) | (M) (MHz) (dBm) (dBm) (dBm) s
Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1 | Ant2
11a |6Mbps| 2 | 144 | 5720 | 13.15 | 13.13 | 14.46 | 14.30 22.18 28.18 22.55 2.82 | 3.205
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TEST RESULTS DATA

Average Power Table

Report Number : FR241118001B

FCC Band Il MIMO
Average FCC EIRP
Data Ee Conducted Conducftec_i DQ Power .
Mod. NTH CH. Power Power Limit (dBi) T Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant1]|Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 2 [ 100 | 5500 |18.79 | 19.35 | 22.09 23.81 4.00 26.99 Pass
11a [6Mbps| 2 [ 116 | 5580 | 19.29 | 20.05 | 22.70 23.84 4.00 26.99 Pass
11a [6Mbps| 2 [ 140 | 5700 | 16.49 | 17.45 | 20.01 23.70 4.00 26.99 Pass
HT20 | MCSO0| 2| 100 | 5500 | 17.39 | 18.15 [ 20.80 23.98 4.00 26.99 Pass
HT20 |MCSO0| 2| 116 | 5580 | 18.99 | 19.85 [ 22.45 23.98 4.00 26.99 Pass
HT20 | MCSO| 2 | 140 | 5700 | 16.19 [ 17.25 [ 19.76 23.98 4.00 26.99 Pass
HT40 |MCSO| 2| 102 | 5510 | 15.99 | 17.05 [ 22.75 23.98 4.00 26.99 Pass
HT40 |MCSO| 2| 110 | 5550 | 18.89 | 20.15 | 22.58 23.98 4.00 26.99 Pass
HT40 |MCSO| 2| 134 | 5670 | 18.49 | 19.25 [ 18.93 23.98 4.00 26.99 Pass
VHT20| MCS0| 2 | 100 | 5500 | 17.49 | 18.25 [ 20.90 23.98 4.00 26.99 Pass
VHT20| MCS0| 2 | 116 | 5580 | 19.09 | 19.95 [ 22.55 23.98 4.00 26.99 Pass
VHT20| MCSO0| 2 | 140 | 5700 | 16.29 | 17.35 [ 19.86 23.98 4.00 26.99 Pass
VHT40/MCSO0| 2| 102 | 5510 | 16.09 | 17.15 [ 19.66 23.98 4.00 26.99 Pass
VHT40{ MCSO| 2| 110 | 5550 | 18.99 | 20.25 | 22.68 23.98 4.00 26.99 Pass
VHT40| MCSO0| 2 | 134 | 5670 | 18.59 | 19.35 [ 22.00 23.98 4.00 26.99 Pass
VHT80| MCS0| 2| 106 | 5530 | 14.59 | 16.35 [ 18.57 23.98 4.00 26.99 Pass
VHT80| MCS0| 2| 122 | 5610 | 18.29 | 19.65 | 22.03 23.98 4.00 26.99 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data Ee Conducted Conducftec_i DQ Power .
Mod. NTH CH. Power Power Limit (dBi) T Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant1 ]| Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 2 [ 144 | 5720 | 16.69 | 17.25 | 19.99 22.55 4.00 26.99 Pass
HT20 |MCSO| 2 | 144 | 5720 | 16.89 | 17.45 [ 20.19 23.98 4.00 26.99 Pass
HT40 | MCSO| 2 | 142 | 5710 | 19.09 | 19.85 [ 22.50 23.98 4.00 26.99 Pass
VHT20| MCSO| 2 | 144 | 5720 | 16.99 | 17.55 [ 20.29 23.98 4.00 26.99 Pass
VHT40| MCSO| 2 | 142 | 5710 | 19.19 | 19.95 [ 22.60 23.98 4.00 26.99 Pass
VHT80| MCS0| 2| 138 | 5690 | 19.59 | 20.15 [ 22.89 23.98 4.00 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR241118001B

Band Il MIMO
Average Average
Dat . Power PSD DG b
Mod. Rata NTY CH. ,\;Zq' Density Limit (dBi) /lfs.f
st 1) (dBm/MHz) (dBm/MHz) el
Ant1 ]| Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2
11a |6Mbps| 2 | 100 | 5500 10.00 11.00 5.85 Pass
11a |6Mbps| 2| 116 | 5580 10.75 11.00 5.85 Pass
11a |6Mbps| 2 | 140 | 5700 7.95 11.00 5.85 Pass
Band Il straddle channel MIMO
Average Average
Dat . Power PSD DG b
Mod. Rata NTY CH. ,\;Zq' Density Limit (dBi) /lfs.f
st 1) (dBm/MHz) (dBm/MHz) el
Ant1 ]| Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2
11a |6Mbps| 2 | 144 | 5720 7.89 11.00 5.85 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR241118001B

Band | MIMO
9 I1C 99% IC 99%
Data Freq. RU, Bar?(?véi)dth Baznsd\?vinth BandWi(.jth. BandWi.dth
Mod. Rate NTY CH. (MHz) Config (MHz) (MHz) Power Limit EIRP Limit Note
. (dBm) (dBm)
Ant1[Ant2 [ Ant1 [ Ant2 [ Ant1]Ant2 [ Ant1]Ant2
HE20 | MCS0| 2 36 5180 | Full | 18.89 | 18.90 | 20.85 | 21.28 - 22.76
HE20 | MCSO| 2 44 5220 Full | 18.91 | 18.98 | 20.99 [ 23.98 - 22.77
HE20 | MCS0| 2 48 5240 | Full | 18.96 | 18.96 | 23.34 | 26.25 - 22.78
HE40 | MCSO| 2 38 5190 Full | 37.80 | 37.80 | 41.20 | 41.15 - 23.01
HE40 | MCS0| 2 46 5230 | Full | 37.85 | 37.99 | 41.04 | 42.94 - 23.01
HES80 | MCSO| 2 42 5210 Full | 77.07 | 77.03 | 82.43 | 82.53 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR241118001B

FCC Band | MIMO

Average FCC
Data Er] RU. Conducted Conduc?eq DQ .
Mod. Rate NTY CH. (MHz) Config Power Power Limit (dBi) Pass/Fail

. (dBm) (dBm)

Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2

HE20 ([MCSO| 2| 36 | 5180 | Full |17.20 | 18.27 | 20.78 24.00 4.00 Pass
HE20 | MCSO0| 2 44 5220 | Full |19.75 | 20.57 | 23.19 24.00 4.00 Pass
HE20 ([MCSO| 2| 48 | 5240 | Full |19.60 |20.37 | 23.01 24.00 4.00 Pass
HE40 | MCSO| 2 38 5190 | Full |15.60 | 16.77 | 19.23 24.00 4.00 Pass
HE40 (MCSO| 2| 46 | 5230 | Full |119.10 [20.17 | 22.68 24.00 4.00 Pass
HE80 | MCSO0| 2 42 5210 | Full |15.70 | 16.77 | 19.28 24.00 4.00 Pass
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Report Number : FR241118001B

TEST RESULTS DATA
Power Spectral Density

FCC Band | MIMO
Average Average
Data Freq. N POW?F P.SI.D DG. Pass
Mod. Rate NTY CH. (MHz) Config Density Limit (dBi) IEail
. (dBm/MHz) (dBm/MHz)
Ant1 ]| Ant2 | SUM [ Ant1 [ Ant2 [ Ant1 | Ant2
HE20 | MCSO| 2 36 5180 | Full 8.61 11.00 5.85 Pass
HE20 |[MCSO| 2| 44 | 5220 | Full 10.96 11.00 5.85 Pass
HE20 | MCSO| 2 48 5240 | Full 10.86 11.00 5.85 Pass
HE40 |[MCSO| 2| 38 | 5190 | Full 4.35 11.00 5.85 Pass
HE40 | MCSO| 2 46 5230 | Full 7.86 11.00 5.85 Pass
HE80 |[MCSO| 2| 42 5210 | Full 1.27 11.00 5.85 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR241118001B

Band Il MIMO
1C 99% IC 99% FCC 26dB
Mod. Rate NTXY CH. (MHz) Config (MH2) (MHz) Power Limit EIRP Limit Power Limit Note

. (dBm) (dBm) (dBm)

Ant1[Ant2 | Ant1 [ Ant2 [ Ant1 ] Ant2 ]| Ant1]Ant2 [ Ant1 ] Ant2
HE20 [MCSO| 2| 52 | 5260 | Full | 18.93 | 18.97 | 20.89 | 23.50 23.77 29.77 23.98
HE20 [MCSO| 2| 60 | 5300 | Full | 18.91 | 18.96 | 20.87 | 23.82 23.77 29.77 23.98
HE20 [MCSO| 2| 64 | 5320 | Full | 18.89 | 18.89 | 20.84 | 20.70 23.76 29.76 23.98
HE40 [MCSO| 2| 54 | 5270 | Full | 37.93 | 38.16 | 41.30 | 61.90 23.98 30.00 23.98
HE40 [MCSO| 2| 62 | 5310 | Full | 37.79 | 37.81 | 41.18 | 41.10 23.98 30.00 23.98
HE80 [MCSO| 2| 58 | 5290 | Full | 76.94 | 77.00 | 82.34 | 82.37 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR241118001B

FCC Band Il MIMO

Average FCC EIRP
Data Er] RU. Conducted Conduc?eq DQ Power .
Mod. NTX CH. Config Power Power Limit (dBi) e Pass/Fail

Rate (MHz) Limit

. (dBm) (dBm) (dBm)

Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2

HE20 |[MCSO| 2| 52 | 5260 | Full [19.20 [ 19.86 |22.55 23.98 4.00 26.99 Pass
HE20 | MCSO| 2| 60 5300 | Full |19.30 | 19.86 | 22.60 23.98 4.00 26.99 Pass
HE20 |[MCSO| 2| 64 5320 | Full | 17.80 | 18.46 | 21.15 23.98 4.00 26.99 Pass
HE40 |[MCSO| 2| 54 5270 | Full | 19.60 | 20.26 | 22.95 23.98 4.00 26.99 Pass
HE40 |[MCSO| 2| 62 | 5310 | Full [15.50 [ 16.66 | 19.13 23.98 4.00 26.99 Pass
HE80 | MCSO| 2| 58 5290 | Full |15.30 | 16.16 | 18.76 23.98 4.00 26.99 Pass
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Report Number : FR241118001B

TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average
Data Freq. RU. POW?I’ P.SI.D DG.‘ Pass
Mod. Rate NTY CH. (MHz) Config Density Limit (dBi) IEail
. (dBm/MHz) (dBm/MHz)
Ant1 ]| Ant2 | SUM [ Ant1 [ Ant2 [ Ant1 | Ant2
HE20 |[MCSO| 2| 52 [ 5260 | Full 10.37 11.00 5.85 Pass
HE20 | MCSO| 2 60 5300 | Full 10.31 11.00 5.85 Pass
HE20 |[MCSO| 2| 64 [ 5320 | Ful 8.97 11.00 5.85 Pass
HE40 | MCSO| 2 54 5270 | Full 8.19 11.00 5.85 Pass
HE40 |[MCSO| 2| 62 [ 5310 | Full 4.28 11.00 5.85 Pass
HE80 | MCSO| 2 58 5290 | Full 0.89 11.00 5.85 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR241118001B

Band Ill MIMO

99% 26 dB IC 99% IC 99% FCC26dB [, dbw‘i’('ih or

Data e RU. Bandwidth Bandwidth Bandwigth Bandwi.dth Bandwigth Straddle

Mod. Rate NTX CH. (MH2) Config| InU-NII2C [ InU-NII2C | Power Limit | EIRP Limit | Power Limit Channel

. (MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Ant1[Ant2 | Ant1 [ Ant2 [ Ant1 [ Ant2 [ Ant1] Ant2 [ Ant1]Ant2 [ Ant1]Ant2

HE20 [MCso| 2| 100 [ 5500 | Fun | 18.90 | 18.87 [ 20.94 | 21.10 23.76 29.76 23.98
HE20 [MCSo| 2| 116 | 5580 | Ful | 18.88 | 18.95 [ 20.85 | 23.94 23.76 29.76 23.98
HE20 [MCSo| 2| 140 [ 5700 | Fun | 18.85 [ 18.86 [ 20.75 | 20.66 23.75 29.75 23.98
HE40 [MCSo| 2| 102 [ 5510 | Fun | 37.82 [ 37.77 [ 4122 [ 4130 23.98 30.00 23.98
HE40 [MCSo| 2| 110 [ 5550 | Fun | 37.88 [ 38.31 [ 41.25 | 68.77 23.98 30.00 23.98
HE40 [MCSo| 2| 134 | 5670 | Full | 37.79 [ 37.92 [ 41.18 | 4222 23.98 30.00 23.98
HE80 [MCSo| 2| 106 [ 5530 | Full [ 77.14 [ 77.04 [ 81.95 | 81.47 23.98 30.00 23.98
HE8O [MCSo| 2| 122 [ 5610 | Fun | 76.97 [ 77.16 | 81.89 | 86.46 23.98 30.00 23.98

Band Ill straddle channel MIMO

99% 26 dB IC 99% IC 99% FoC 2608 | dbw?:m or

Data s, RU. Bandwidth Bandwidth Bandwm_ith_ BandW|_dﬂ_1 Bandwm_ith_ Straddle

Mod. Rate NT{ CH. (MH2) Config| In U-NIl 2C In U-NIl 2C | Power Limit EIRP Limit Power Limit Channel

. (MHz) (MHz) (dBm) (dBm) (dBm) i
Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1] Ant2 | Ant1 ] Ant2 ]| Ant1 ] Ant2
HE20 [MCSO| 2 | 144 | 5720 | Fun | 1430 [ 14.38 | 15.26 | 15.26 22.58 28.58 22.83 451 | 4.49
HE40 [MCSo| 2| 142 [ 5710 | Fun [ 33.91 [ 34.00 [ 35.67 | 36.26 23.98 30.00 23.98 3.594 | 3.558
HE80 [MCS0| 2 | 138 | 5690 | Full | 73.47 | 73.66 | 75.93 | 86.55 23.98 30.00 23.98 3.672] 4.368
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TEST RESULTS DATA

Average Power Table

Report Number : FR241118001B

FCC Band Il MIMO
Average FCC EIRP
Data Er] RU. Conducted Conduc?eq DQ Power .
Mod. NTX CH. Config Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HE20 | MCS0| 2| 100 | 5500 | Full |17.59 | 18.35 | 21.00 23.98 4.00 26.99 Pass
HE20 | MCSO| 2| 116 | 5580 | Full |19.19 [20.05 | 22.65 23.98 4.00 26.99 Pass
HE20 | MCS0| 2| 140 | 5700 | Full |16.39 | 17.45 | 19.96 23.98 4.00 26.99 Pass
HE40 | MCSO| 2| 102 | 5510 | Full [ 16.19 [17.25 [ 19.76 23.98 4.00 26.99 Pass
HE40 | MCS0| 2| 110 | 5550 | Full |19.09 | 20.35 | 22.78 23.98 4.00 26.99 Pass
HE40 | MCSO| 2| 134 | 5670 | Full |18.69 [ 19.45 [ 22.10 23.98 4.00 26.99 Pass
HE80 | MCS0| 2| 106 | 5530 | Full | 14.69 | 16.45 | 18.67 23.98 4.00 26.99 Pass
HE80 | MCSO| 2| 122 | 5610 | Full |18.39 [19.75 | 22.13 23.98 4.00 26.99 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data Er] RU. Conducted Conduc?eq DQ Power .
Mod. NTX CH. Config Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HE20 | MCS0| 2| 144 | 5720 | Full |17.09 | 17.65 | 20.39 22.83 4.00 26.99 Pass
HE40 | MCSO| 2| 142 | 5710 | Full |19.29 [20.05 | 22.70 23.98 4.00 26.99 Pass
HE80 | MCS0| 2| 138 | 5690 | Full |19.69 | 20.25 | 22.99 23.98 4.00 26.99 Pass
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Report Number : FR241118001B

TEST RESULTS DATA
Power Spectral Density
Band Ill MIMO
Average Average
Dat F RU Power PSD DG p
Mod. [ 222 INTY CH. | 1P | Config Density Limit (dBi) o
ate (MHz) | = (dBm/MHz) (dBm/MHz) al
Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HE20 [MCso| 2| 100 | 5500 | Full 8.88 11.00 5.85 Pass
HE20 [MCS0| 2| 116 | 5580 | Full 10.37 11.00 5.85 Pass
HE20 [MCS0| 2| 140 | 5700 | Full 7.54 11.00 5.85 Pass
HE40 [MCS0| 2| 102 | 5510 | Full 4.92 11.00 5.85 Pass
HE40 [MCS0| 2| 110 | 5550 | Full 7.87 11.00 5.85 Pass
HE40 [MCS0| 2| 134 | 5670 | Full 6.85 11.00 5.85 Pass
HE80 [MCS0| 2| 106 | 5530 | Full 1.12 11.00 5.85 Pass
HE80 [MCSO0| 2| 122 | 5610 | Full 4.47 11.00 5.85 Pass
Band Il straddle channel MIMO
Average Average
Dat F RU Power PSD DG p
Mod. [ 222 INTY CH. | 1P | Config Density Limit (dBi) o
ate (MHz) | = (dBm/MHz) (dBm/MHz) al
Ant1 [ Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
HE20 [MCSO| 2 | 144 | 5720 | Full 7.98 11.00 5.85 Pass
HE40 [MCSO0]| 2 | 142 | 5710 | Full 7.45 11.00 5.85 Pass
HE80 [MCSO| 2| 138 | 5690 | Full 5.28 11.00 5.85 Pass
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Test Result of 26dB & 99% Occupied Bandwidth|

MIMO <Ant. 1+2>
<802.11a>

26dB Bandwidth 99% Occupied Bandwidth

Spectrum “.PJ Spectrum
Ref Level 30.00 dBm Offset 27.30 dB & RBW 300 kHz

=
Ref Level 30.00 d8m  Offset 27.30 db @ RBW 300 kHz

po Att 20 de  SWT 10.1ms & VBW 1MHz Mode Sweep | Att 20 d8  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17k View (@ 17k View

M1[1] 17.14 dBm)| Mi[1] 9.66 dBm

5.17060000 GHz » 5.17861010 GHz
20 dBm D2[1] 1.20 d)| = Occ Br 16.333366663 MHz
18.96800 MHz| M1
10 d x

10 dAm——r= 195 dam

D1 9.1 - » w ﬂmm
0de i -10 d ", \
\ -20 d l/

"\, 30 ds "’F

-40 dBm
50 o
-40 dBm o0 d
50 d
CF 5.18 GHz 10001 pts Spon 50.0 MHz
Marker
=60 df Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 S.1766101 GHz 9.66 dBm
L 1 5.17185581 GHz 2.48 dBm Occ Bw 16.333366663 MHz
CF 5.16 GHz 10001 pts Spon B0.0 MHz T2 1 5.18818918 GHz 3.40 dBm
g -y g
] W e ] [

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations

<802.11ax HE20>

26dB Bandwidth 99% Occupied Bandwidth

Spectrum

i Spectrum =
Ref Level 30.00 dem  Offset 27.30 d6 = RBW 300 Fiz Ref Level 30,00 dem  Offset 27,30 0B = RBW 300 Friz
o att 2008 SWT  10.1ms @ VBW 1MHz Mode Sweep o att 20d8  SWT _ 10.1ms @ VBW 1MHz  Mode Sweep
@17k View (@ 17K view
MAL1] 13.60 dBm CETEY] 1Z.43 dBm
5.16964800 GHz y 5.17908510 GHz
20 dm D2[1] 2.06 dB =0 ML Occ Bw 18888111189 MHz
20.84800 MHz
o . AP .
D1 12.450 By
10 dBm ] -
l ’ |
o \ -10 di
-10 dom .
<20 der

-20
3
\ e
-30 dBm-
=50
~40 dBm-

-60 d
S0 dem CF 5.18 GHz 10001 pts Span 50.0 MHz
Marker

-60 dBm Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 5.1790851 GHz 12 .44 dBm
T1 1 £.17060094 GHz 7.11 dBm Occ Bw 18.898111180 MHz

CF 5.18 GHz 001 pts Span B0.0 MHz T2 1 5.18948905 GHz 6.40 dém

il ] [T [ )l

] QD

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

<802.11ax HE40>

26dB Bandwidth

Ref Level 30.00 d8m Offset 27.30 dB & RBW 1 MHz

99% Occupied Bandwidth
(Spoctram =

Ref Level 30.00 d8m  Offset 27.30 ob & RBW L hHz
o att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep o att 208 SWT_ 10.1ms & VBW 3MHz Mode Swesp
[@ 17K view (@ 17K view
M1[1] 17.86 dBm)| M1[1] 13.52 dBm)|
5.1694400 GHz| » 5.18881000 GHz
20 dBm D2[1] 1.94 dB| = 1] Occ By 97.796220378 MHz|
41.2000 MHz| L0 T .
D1 12.254 dBnr t -
10d ri "
0 db
o ds |
/ \ 10 df
i | i
10 20
2 -13.746 dBi I I f l‘
f _{ o L bl
20 df
J \A -40 dam
0 d
-40 d -60 di
0 d
CF 5.19 GHz 10001 pts Span 100.0 MHz
Marker
=60 df Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.18B81 GHz 13.52 dbm
TL 1 5.1711719 GHz 5.48 dBm Occ Bw 37.796220378 MHz
CF 5.19 GHz 10001 pts Span 160.0 MHz T2 1 5.2089681 GHz 4.94 diim
r -y T
) WRNRARAED W ) (]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE80>

26dB Bandwidth

Ref Level 30.00 dém  Offset 27.30 dB & RBW 1 MHz

99% Occupied Bandwidth

Ref Level 30.00 dém  Offset 27.30 dB & RBW 1 MHz
jo Att 20d8  8SWT 10.1 ms @ VBW 3 MHz  Mode Sweep po Att 20d8  8SWT 10.1 ms @ VBW 3 MHz  Mode Sweep
[@ 17K view (@ 17K view
Mi[1] 18.96 dBm| M1[1] 10.06 dBm)|
5.1687520 GHz P 5.1990090 GHz
20 dBm 02[1] 0.97 dBy = Occ By 77.068293171 MHz
82.4320 MHz "

10 dBm=—n; 8961 dim

&

= — " " " oY) Bl T T
P‘W LE f

0de

) \
P " \

— 0z 17 ' J \ - " o

N— . 50 o
-40 d -60 di
= CF 5.21 GHz 10001 pts Span 120.0 MHz
Marker

-60 d Type | Ref | Trc | X-value | Y-value | Function | Function Result |

ML 1 5,199008 GHz 10.06 dBm

1 1 5.1714839 GHz .61 dBm Occ Bw 77068293171 MHz
CF 5.21 GHz 10001 pts Span 320.0 MHz T2 1 5.2485521 GHz 4.12 dim

- — P — ~
] [

) W e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR241118001B

Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm RBW: 1.00 MHz
At 2048 VBW: 3.00 MHZ
Dector:  RMS Trace: Average

30

Ant1Offset:27.30dB  Factor:0.00dB
Ant2 Offset:27.27dBFactor:0.00dB

-50 Count 100100

-100

M1
Freq: 5.219 GHz

Level: 10.851 dBm

Center: 5.220 GHz
Werl.1 240805

Span: 50.000 MHz
2024-10-29 18:27:42

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

Ref Level: 30.00d8m RBW: 1.00 MHz.
At 20d8 VBW: 3.00 MHz

Declor:  RMS Trace: Average  SWT:0.020s Offset:27.30dB  Factor:0.00dB

e MK1
b MK1 Freq: 5,219 CHz
E Level: 7.582 dBm

= Count 100100

-100
Center: 5.220 GHz Span: 50.000 MHz

Ver1.1240805 2024-10-29 18:26:45

Ref Level: 30.00d8m RBW: 1.00 MHz
At 20dB VBW: 3.00 MHz

Dector:  RMS Trace: Average  SWT:0.020s Offset:27.27d8  Factor:0.00d8

ML
s VK1

Freq: 5.222 GHz
5 Level: 8.263 daim

== Count 100/100

-100
Center: 5.220 GHz Span: 50.000 MHz

Ver1.1240805 2024-10-29 18:27:34

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm
At 2048

Dector:  RMS
3

RBW: 1.00 MHz
VBW: 3.00 MHZ
Trace: Average

Ant1Offset:27.30dB  Factor:0.00dB
Ant2 Offset:27.27dBFactor:0.00dB

-100

-50 Count 100100

M1
Freq: 5.219 GHz

Level: 10.955 dBm

Center: 5.220 GHz
Werl.1 240805

Span: 50.000 MHz
2024-10-29 15:55:56

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RBW: 1.00 MHz.

RBW: 1.00 MHz

Ref Level: 30.00d8m
At 20d8 VBW: 3.00 MHz

Ref Level: 30.00d8m
At 20dB

VBW: 3.00 MHz

Dector: RMS Trace Average SWT:0020s Offset:27.30dB  Factor:0.00dB
30
25
20
e MK1
b K1 Freq: 5,218 CHz

5 Level: 7.652 dBm

= Count 100100

-100
Center: 5.220 GHz

Ver1.1240805

Span: 50.000 MHz

2024-10-29 18:55:10

Dector:  RMS Trace: Average  SWT:0.020s Offset:27.27d8  Factor:0.00d8
30

25

20

15 ML

10 MKL Freq: 5.222 GHz

5 Level: 8.325 dBim

Count 100/100

-100
Center: 5.220 GHz

Ver1.1240805

Span: 50.000 MHz

2024-10-29 18:55:43

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm
At 2048

RBW: 1.00 MHz
VBW: 3.00 MHZ

Ant1Offset:27.30dB  Factor:0.00dB

Dector:  RMS Trace: Average  SWT: 0.020s Ant2 Offset:27.27d8 Factor:0.00dB
30
25
20
= MK1
10 MK 1 Freq: 5.269 GHz

-50 Count 100100

-100

Level: 8.189 dBm

Center: 5.270 GHz
Werl.1 240805

Span: 100,000 MHz
2024-10-29 20:51:29

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RBW: 1.00 MHz.

Ref Level: 30.00d8m
At 20d8 VBW: 3.00 MHz

Dector:  RMS

Trace: Average  SWT:0.020s

Offset:27.30dE__ Factor:0.00dB

= Count 100100

MK1
MKL Freq: 5.269 GHz
Level: 5.038 dBm

-100
Center: 5.270 GHz

Ver1.1240805

Span: 100.000 MHz

2024-10-29 20:50:47

Ref Level: 30.00d8m
At 20dB

RBW: 1.00 MHz
VBW: 3.00 MHz

Dector:  RMS Trace: Average  SWT:0.020s Offset:27.27d8  Factor:0.00d8
30

25

20

15 ML

10 MKL Freq: 5.269 GHz

Count 100/100

Level: 5,316 dBm.

-100
Center: 5.270 GHz

Ver1.1240805

Span: 100.000 MHz

2024-10-25 20:51:21

TEL : 408 9043300
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR241118001B

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm
At 2048

Dector:  RMS
3

RBW: 1.00 MHz
VBW: 3.00 MHZ
Trace: Average

Ant1Offset:27.39dB  Factor:0.00dB
Ant2 Offset;27.35dB Factor:0.00dB

-50 Count 100100

-100

MIKL Freq: 5.692 GHz
P

M1

Level: 5.287 dBm

Center: 5.690 GHz
Werl.1 240805

Span: 120,000 MHz
2024-11-08 10:36:57

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1) Maximum Power Density Plot Trace 2 (Ant 2)
Ref Level 30.00dBm RBW: 1.00 MHz Ref Level: 30.00dBm RBW: 1.00 MHz
At 20d8 VBW: 3.00 MHz At 20dB VBW: 3.00 MHz
@ Dector: RMS Trace Average SWT:0020s Offset:27.39d8  Factor:0.00dE 3nDEcAm RMS Trace: Average SWT:0020s Offset:27.35d8  Factor:0.00d3
25 25
20 20
15 MK1 15 MK1
10 Freq: 5.692 GHz 10 Freq: 5.683 GHz
5 MKL Level: 2.123 dBm 5 MK1 Level: 2,599 dBm
0 0
-5 -5
-10 -10
-15 -15
-20 -20
-25 -25
-30 -30
-35 -35
-40 -40
-45 -45
-50 Count 100/100 -50 Count 100/100
-55 -55
-60 -60
-65 -65
-70 -70
-75 -75
-80 -80
-85 -85
-390 -390
-95 -95
-100 -100
Center: 5,690 GHz Span: 120.000 MHz Center: 5.690 GHz Span: 120.000 MHz
Ver1.1 240805 2024-11-08 10:36:20 Ver1.1240805 2024-11-08 10:36:49

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

Appendix B. Radiated Spurious Emission

Temperature : 18.5~24.1°C
Test Engineer : Jesse Fan, Leo Liu and Bill Chang
Relative Humidity : 42.4~48.5%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
5149.24 62.92 -11.08 74 47.81 33.17 11.12 | 29.18 | 301 127 P H
5150 50.98 -3.02 54 35.87 33.17 11.12 | 29.18 | 301 127 A H
* 5180 114.43 - - 99.3 33.16 1.14 | 29.17 | 301 127 P H
* 5180 108.16 - - 93.03 33.16 11.14 | 29.17 | 301 127 A H
H
802.11a
H
CH 36
5149.76 61.49 -12.51 74 46.31 33.24 1.12 | 29.18 | 207 | 202 P |V
5180MHz
5150 51.2 -2.8 54 36.02 33.24 11.12 | 29.18 | 207 | 202 A |V
* 5180 114.45 - - 99.26 33.22 11.14 | 2917 | 207 | 202 P |V
* 5180 107.13 - - 91.94 33.22 1.14 | 2917 | 207 | 202 A |V
\Y,
\Y,
5145.34 58.23 -15.77 74 43.86 33.17 11.12 | 29.92 | 250 132 P H
5150 47.66 -6.34 54 33.29 33.17 11.12 | 29.92 | 250 132 A H
* 5220 115.8 - - 101.38 | 33.13 11.18 | 29.89 | 250 132 P H
* 5220 109.09 - - 94.67 33.13 11.18 | 29.89 | 250 132 A H
5453.28 5417 -19.83 74 39.57 33.06 11.45 | 29.91 250 132 P H
802.11a
5458.32 43.56 -10.44 54 28.96 33.06 11.45 | 29.91 250 132 A H
CH 44
5145.34 57.23 -16.77 74 42.79 33.24 11.12 | 2992 | 188 | 206 P |V
5220MHz
5148.72 47.27 -6.73 54 32.83 33.24 11.12 | 2992 | 188 | 206 AV
* 5220 115.62 - - 101.15 33.18 11.18 | 29.89 | 188 | 206 P |V
* 5220 109.1 - - 94.63 33.18 11.18 | 29.89 | 188 | 206 AV
5415.2 53.89 -20.11 74 39.27 33.12 11.41 29.91 188 | 206 P |V
5455.24 43.56 -10.44 54 28.89 33.13 11.45 | 29.91 188 | 206 AV
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5074.88 54.97 -19.03 74 40.61 33.21 11.07 | 29.92 | 242 109 P H
5084.24 44.88 -9.12 54 30.52 33.2 11.07 | 29.91 242 109 A H
* 5240 117.04 - - 102.59 33.12 11.21 29.88 | 242 109 P H
* 5240 109.04 - - 94.59 33.12 11.21 29.88 | 242 109 A H
5437.32 5414 -19.86 74 39.56 33.06 11.43 | 29.91 242 109 P H
802112 5459.44 43.63 -10.37 54 29.03 33.06 11.45 | 29.91 242 109 A H
cH 48 5130 54.8 -19.2 74 40.36 33.25 11.11 2992 | 290 | 217 P \Y,
5240MHz
5147.94 44.48 -9.52 54 30.04 33.24 1112 | 2992 | 290 | 217 A |V
* 5240 113.85 - - 99.36 33.16 11.21 29.88 | 290 | 217 P \Y,
* 5240 107.07 - - 92.58 33.16 11.21 29.88 | 290 | 217 A |V
5369 53.85 -20.15 74 39.26 33.13 11.36 29.9 290 | 217 P \Y,
5459.44 43.56 -10.44 54 28.88 33.14 11.45 | 29.91 290 | 217 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10360 5247 | -15.73 68.2 66.05 38.99 16.28 | 68.85 | 388 | 308 P | H
15540 47.64 |-26.36 74 57.86 38.36 20.06 | 68.64 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
10360 55.32 | -12.88 68.2 68.88 39.01 16.28 | 68.85 | 206 | 260 P |V
5180MHz
15540 47.86 | -26.14 74 58.07 38.37 20.06 | 68.64 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
10440 53.66 | -14.54 68.2 66.9 39.04 16.33 | 68.61 | 400 | 308 P | H
15660 47.94 | -26.06 74 58.43 38.07 20.15 | 68.71 - - P | H
A | H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 60.65 -7.55 68.2 73.86 39.07 16.33 | 68.61 | 372 | 244 P |V
5220MHz
15660 47.79 | -26.21 74 58.24 38.11 20.15 | 68.71 - - \%
AV
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10480 54.06 -14.14 68.2 67.11 39.1 16.36 | 68.51 100 157 P H
15720 47.61 -26.39 74 58.37 37.99 20.18 | 68.93 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 48
10480 59.98 -8.22 68.2 73.01 39.12 16.36 | 68.51 301 258 P V
5240MHz
15720 47.95 -26.05 74 58.67 38.03 20.18 | 68.93 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

142 (MHz) |(dBupV/im)| (dB) (dBuV/im) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
5150 63.59 | -10.41 74 4848 | 3317 | 1112 | 2918 | 203 | 267 | P | H
5150 5126 | -2.74 54 36.15 | 3317 | 1112 | 2918 | 203 | 267 | A | H
* 5180 114.21 - - 99.08 | 33.16 | 11.14 | 2917 | 203 | 267 | P | H
* 5180 106.77 - - 9164 | 3316 | 1114 | 2917 | 203 | 267 | A | H
802.11ax H
HE20 Full H
CH 36 5147.16 62.33 | -11.67 74 4715 | 3324 | 1112 | 2918 | 170 | 201 | P | V
5180MHz 5150 51.22 -2.78 54 36.04 | 3324 | 1112 | 2918 | 170 | 201 | A | V
* 5180 115.02 - - 9983 | 3322 | 11.14 | 2917 | 170 | 201 | P | V
* 5180 106.96 - - 9177 | 3322 | 1114 | 2917 | 170 | 201 | A | V
v
v
5150 57.55 |-16.45 74 4318 | 3317 | 1112 | 29.92 | 303 | 112 | P | H
5149.76 47.36 | -6.64 54 3299 | 3317 | 1112 | 2992 | 303 | 112 | A | H
* 5220 117.18 - - 102.76 | 3313 | 1118 | 2989 | 303 | 112 | P | H
* 5220 108.85 - - 9443 | 3313 | 1118 | 2989 | 303 | 112 | A | H
802.11ax 5451.6 54.04 | -19.96 74 3945 | 33.06 | 1144 | 2991 | 303 | 112 | P | H
HE20 Full 5458.88 43.4 -10.6 54 28.8 33.06 | 1145 | 2991 | 303 | 202 | A | H
CH 44 5141.44 60.08 |-13.92 74 4564 | 3324 | 1112 | 2992 | 100 | 202 | P | V
5220MHz 5150 49.08 -4.92 54 34.64 | 3324 | 1112 | 2992 | 100 | 202 | A | V
* 5220 114.44 - - 9997 | 3318 | 11.18 | 29.89 | 100 | 202 | P | V
* 5220 106.31 - - 91.84 | 3318 | 11.18 | 29.89 | 100 | 202 | A | V
5397.84 53.56 | -20.44 74 3895 | 33.12 1.4 | 2991 | 100 | 202 | P | V
5459.16 43.47 |-10.53 54 2879 | 3314 | 1145 | 2991 | 100 | 202 | A | V
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5134.68 55.14 |-18.86 74 40.77 33.18 1.1 29.92 | 321 118 P H
5149.5 44.95 -9.05 54 30.58 33.17 11.12 | 29.92 | 321 118 A | H
* 5240 118.94 - - 104.49 | 33.12 11.21 | 29.88 | 321 118 P H
* 5240 109.9 - - 95.45 33.12 11.21 | 29.88 | 321 118 A | H
802.11ax 5429.48 5424 |-19.76 74 39.66 33.06 11.43 | 29.91 321 118 P H
HE20 Full 5351.64 43.43 | -10.57 54 28.89 33.1 11.34 29.9 321 118 A | H
CH 48 5086.32 55.13 |-18.87 74 40.7 33.27 11.07 | 29.91 | 238 | 223 P |V
5240MHz 5150 44.91 -9.09 54 3047 | 3324 | 1112 | 2992 | 238 | 223 | A | V
* 5240 119.72 - - 105.23 | 33.16 11.21 | 29.88 | 238 | 223 P |V
* 5240 110.64 - - 96.15 33.16 11.21 | 29.88 | 238 | 223 AV
5372.92 5433 | -19.67 74 39.73 33.13 11.37 29.9 238 | 223 P |V
5350.24 435 -10.5 54 28.92 33.14 11.34 29.9 238 | 223 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10360 51.05 | -17.15 68.2 64.63 38.99 16.28 | 68.85 | 400 | 308 P | H
15540 47.87 | -26.13 74 58.09 38.36 20.06 | 68.64 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 55.93 | -12.27 68.2 69.49 39.01 16.28 | 68.85 | 202 | 261 P |V
5180MHz 15540 46.87 | -27.13 74 57.08 | 38.37 | 20.06 | 68.64 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10440 53.71 -14.49 68.2 66.95 39.04 16.33 | 68.61 | 379 | 304 P | H
15660 4714 | -26.86 74 57.63 38.07 20.15 | 68.71 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 60.59 -7.61 68.2 73.8 39.07 16.33 | 68.61 | 205 | 262 P |V
5220MHz 15660 4713 | -26.87 74 57.58 | 38.11 | 20.15 | 68.71 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10480 53.76 -14.44 68.2 66.81 39.1 16.36 | 68.51 213 153 P H
15720 47.3 -26.7 74 58.06 37.99 20.18 | 68.93 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 56.98 -11.22 68.2 70.01 39.12 16.36 | 68.51 207 | 261 P |V
5240MHz 15720 47.73 | -26.27 74 58.45 | 38.03 | 20.18 | 68.93 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
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Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5149.24 65.16 -8.84 74 50.05 33.17 11.12 | 29.18 | 201 266 P H
5150 51.62 -2.38 54 36.51 33.17 11.12 | 29.18 | 201 266 A H
* 5190 110.9 - - 95.76 33.15 11.15 | 29.16 | 201 266 P H
* 5190 102.86 - - 87.72 33.15 11.15 | 29.16 | 201 266 A H
802.11ax 5427.8 54.88 -19.12 74 39.54 33.06 1142 | 29.14 | 201 266 P H
HE40 Full 5459.16 44.34 -9.66 54 28.96 33.06 11.45 | 29.13 | 201 266 A H
CH 38 5142.74 66.24 -7.76 74 51.06 33.24 11.12 | 29.18 | 203 | 200 P |V
5190MHz 5149.24 5124 | -2.76 54 36.06 | 3324 | 11.12 | 2918 | 203 | 200 | A | V
* 5190 111.31 - - 96.11 33.21 11.15 | 29.16 | 203 | 200 P |V
* 5190 102.5 - - 87.3 33.21 11.15 | 29.16 | 203 | 200 AV
5366.48 54 .41 -19.59 74 39.06 33.13 11.36 | 29.14 | 203 | 200 P |V
5456.36 44.43 -9.57 54 28.98 33.13 1145 | 29.13 | 203 | 200 AV
5141.96 63.14 -10.86 74 48.03 33.17 11.12 | 29.18 | 293 127 P H
5150 52.63 -1.37 54 37.52 33.17 11.12 | 29.18 | 293 127 A H
* 5230 114.8 - - 99.61 33.13 11.2 29.14 | 293 127 P H
* 5230 106.73 - - 91.54 33.13 11.2 29.14 | 293 127 A H
802.11ax 5368.72 55.78 -18.22 74 40.47 33.09 11.36 | 29.14 | 293 127 P H
HE40 Full 5350 45.05 -8.95 54 29.74 33.1 11.34 | 29.13 | 293 127 A H
CH 46 5149.76 62.44 -11.56 74 47.26 33.24 11.12 | 29.18 | 206 | 201 P |V
5230MHz 5150 52.03 | -1.97 54 36.85 | 3324 | 11.12 | 2918 | 206 | 201 | A | V
* 5230 113.03 - - 97.8 33.17 11.2 29.14 | 206 | 201 P |V
* 5230 105.65 - - 90.42 33.17 11.2 29.14 | 206 | 201 AV
5438.44 55.3 -18.7 74 39.87 33.13 11.43 | 29.13 | 206 | 201 P |V
5350.24 44.65 -9.35 54 29.3 33.14 11.34 | 29.13 | 206 | 201 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10380 46.84 |-21.36 68.2 60.33 39 16.29 | 68.78 - - P H
15570 4595 | -28.05 74 56.17 38.28 20.08 | 68.58 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 50.11 -18.09 68.2 63.58 39.02 16.29 | 68.78 | 205 | 260 P |V
5190MHz 15570 46.14 | -27.86 74 56.34 38.3 | 20.08 | 6858 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10460 50.82 -17.38 68.2 63.96 39.07 16.35 | 68.56 | 100 157 P H
15690 47.38 -26.62 74 58.02 38.02 20.16 | 68.82 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 53.58 -14.62 68.2 66.7 39.09 16.35 | 68.56 | 306 | 263 P |V
5230MHz 15690 47.1 -26.9 74 57.7 38.06 | 20.16 | 68.82 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
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Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5139.1 67.08 -6.92 74 51.98 33.17 1.1 29.18 | 287 126 P H
5149.5 52.87 -1.13 54 37.76 33.17 11.12 | 29.18 | 287 126 A H
* 5210 108.9 - - 93.74 33.14 11.17 | 29.15 | 287 126 P H
* 5210 100.62 - - 85.46 33.14 11.17 | 29.15 | 287 126 A H
802.11ax 5363.68 54.61 -19.39 74 39.3 33.09 11.36 | 29.14 | 287 126 P H
HES80 Full 5351.08 44.65 -9.35 54 29.34 33.1 11.34 | 29.13 | 287 126 A H
CH 42 5139.36 66.06 -7.94 74 50.89 33.24 11.11 29.18 | 157 | 201 P |V
5210MHz 5148.98 52.31 -1.69 54 3713 | 3324 | 1112 | 2918 | 157 | 201 | A | V
* 5210 107.45 - - 92.24 33.19 11.17 | 29.15 | 157 | 201 P |V
* 5210 99.56 - - 84.35 33.19 11.17 | 29.15 | 157 | 201 AV
5350 55.61 -18.39 74 40.26 33.14 11.34 | 29.13 | 157 | 201 P |V
5457.2 44 .42 -9.58 54 28.97 33.13 11.45 | 29.13 | 157 | 201 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10420 4661 |-2159| 682 59.92 | 39.03 | 16.32 | 68.66 | 400 0 P | H
15630 47.76 | -26.24 74 58.12 | 38.13 | 20.12 | 68.61 | 400 0 P
802.11ax
HESO0 Full
CH 42 10420 4754 |-2066| 682 60.84 | 39.04 | 16.32 | 68.66 - - P
5210MHz 15630 4749 | -26.51 74 57.82 38.16 | 20.12 | 68.61 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

5110.5 56.08 -17.92 74 41.71 33.19 11.09 | 29.91 233 109 P H

5109.72 45.07 -8.93 54 30.7 33.19 11.09 | 29.91 233 109 A H

* 5260 117.02 - - 102.56 33.11 11.23 | 29.88 | 233 109 P H

* 5260 110.17 - - 95.71 33.11 11.23 | 29.88 | 233 109 A H

5426.68 53.86 -20.14 74 39.29 33.06 11.42 | 29.91 233 109 P H

802112 5350 44.11 -9.89 54 29.57 33.1 11.34 29.9 233 109 A H
cH 52 5120.9 54.95 -19.05 74 40.51 33.25 11.1 29.91 189 | 203 P |V

5260MHz

5105.56 45.05 -8.95 54 30.61 33.26 11.09 | 29.91 189 | 203 A |V

* 5260 117.14 - - 102.64 | 33.15 11.23 | 29.88 | 189 | 203 P |V

* 5260 110.12 - - 95.62 33.15 11.23 | 29.88 | 189 | 203 AV

5446.28 54.11 -19.89 74 39.45 33.13 11.44 | 29.91 189 | 203 P |V

5350.52 43.81 -10.19 54 29.23 33.14 11.34 29.9 189 | 203 AV

5063.24 55.37 -18.63 74 41.01 33.22 11.06 | 29.92 | 222 105 P H

5149.6 45.07 -8.93 54 30.7 33.17 11.12 | 29.92 | 222 105 A H

* 5300 116.86 - - 102.38 33.1 11.28 29.9 222 105 P H

* 5300 109.99 - - 95.51 33.1 11.28 29.9 222 105 A H

5350.56 61.24 -12.76 74 46.7 33.1 11.34 29.9 222 105 P H

802112 5350.08 51.97 -2.03 54 37.43 33.1 11.34 29.9 222 105 A H
CH o0 5043.86 55.17 -18.83 74 40.75 333 11.04 | 29.92 | 100 146 P |V

5300MHz

5148.58 44.89 -9.11 54 30.45 33.24 11.12 | 29.92 | 100 146 A |V

* 5300 114.63 - - 100.1 33.15 11.28 29.9 100 146 P |V

* 5300 107.76 - - 93.23 33.15 11.28 29.9 100 146 AV

5352.24 62.06 -11.94 74 47.48 33.14 11.34 29.9 100 146 P |V

5352 49.94 -4.06 54 35.36 33.14 11.34 29.9 100 146 AV
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5320 113.95 - - 98.69 33.1 1.3 29.14 | 387 176 P H
5320 106.97 - - 91.71 33.1 11.3 29.14 | 387 176 A H
5350.72 61.74 -12.26 74 46.43 33.1 11.34 | 29.13 | 387 176 P H
5350.08 51.44 -2.56 54 36.13 33.1 11.34 | 29.13 | 387 176 A H
H
802.11a
H
CH 64
5320 114.86 - - 99.55 33.15 11.3 29.14 | 345 220 P \Y,
5320MHz
5320 107.18 - - 91.87 33.15 1.3 29.14 | 345 220 A \Y,
5350.24 60.62 -13.38 74 45.27 33.14 11.34 | 29.13 | 345 220 P \Y,
5350.08 49.75 -4.25 54 34.4 33.14 11.34 | 29.13 | 345 220 A \Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10520 5459 | -13.61 68.2 67.47 39.16 16.39 | 68.43 | 100 | 159 P | H
15780 4726 | -26.74 74 58.28 37.91 20.22 | 69.15 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10520 57.95 | -10.25 68.2 70.81 39.18 16.39 | 68.43 | 318 | 262 P |V
5260MHz
15780 47.9 -26.1 74 58.88 37.95 | 20.22 | 69.15 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10600 54.34 | -19.66 74 66.99 39.3 16.44 | 68.39 | 204 | 171 P | H
10600 4349 |-10.51 54 56.14 39.3 16.44 | 68.39 | 204 | 171 A | H
15900 47.76 |-26.24 74 58.63 37.81 20.31 | 68.99 - - P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 60
10600 56.52 | -17.48 74 69.14 39.33 16.44 | 68.39 | 303 | 284 P |V
5300MHz
10600 46.44 -7.56 54 59.06 39.33 16.44 | 6839 | 303 | 284 | A | V
15900 47.8 -26.2 74 58.62 37.86 20.31 | 68.99 - - \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10640 53.16 -20.84 74 65.79 39.38 16.47 | 68.48 100 155 P H
10640 44.08 -9.92 54 56.71 39.38 16.47 | 68.48 100 155 A H
15960 46.98 -27.02 74 57.72 37.73 20.35 | 68.82 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 64
10640 54.91 -19.09 74 67.51 39.41 16.47 | 68.48 | 296 | 284 P \Y,
5320MHz
10640 45.38 -8.62 54 57.98 39.41 16.47 | 68.48 | 296 | 284 A \Y,
15960 47.17 -26.83 74 57.85 37.79 20.35 | 68.82 - - V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5135.32 55.63 | -18.37 74 4126 | 3318 | 11.11 | 29.92 | 295 | 123 | P | H
5102.34 4479 | -9.21 54 3042 | 3319 | 11.09 | 2991 | 295 | 123 | A | H
* 5260 119.88 - - 105.42 | 33.11 1123 | 2988 | 295 | 123 | P | H
* 5260 109.59 - - 95.13 | 33.11 1123 | 2988 | 295 | 123 | A | H
802.11ax 5401.2 53.36 | -20.64 74 38.8 33.07 14 | 2991 | 295 | 123 | P | H
HE20 Full 5350.08 43.9 -10.1 54 29.36 33.1 134 | 299 | 295 | 123 | A | H
CH 52 5071.4 53.68 | -20.32 74 3926 | 3328 | 11.06 | 2992 | 303 | 314 | P | V
5260MHz 5109.14 44.46 -9.54 54 30.02 3326 | 11.09 | 29.91 | 303 | 314 | A | V
* 5260 113.64 - - 99.14 | 3315 | 1123 | 2988 | 303 | 314 | P | V
* 5260 106.3 - - 91.8 3315 | 1123 | 2988 | 303 | 314 | A | V
5368.08 53.65 |-20.35 74 39.06 | 3313 | 1136 | 299 | 303 | 314 | P | V
5350.32 4369 |-10.31 54 29.11 3314 | 1134 | 299 | 303 | 314 | A | V
5088.74 54.3 -19.7 74 39.93 33.2 11.08 | 2991 | 388 | 174 | P | H
5147.22 4427 | -9.73 54 29.9 3317 | 1112 | 2992 | 388 | 174 | A | H
* 5300 114.89 - - 100.41 33.1 1128 | 299 | 388 | 174 | P | H
* 5300 107.42 - - 92.94 33.1 128 | 299 | 388 | 174 | A | H
802.11ax 5354.4 6227 |-11.73 74 47.72 33.1 135 | 299 | 388 | 174 | P | H
HE20 Full 5350.08 52.3 1.7 54 37.76 33.1 134 | 299 | 388 | 174 | A | H
CH 60 5113.22 5419 | -19.81 74 39.76 | 3325 | 11.09 | 2991 | 305 | 216 | P | V
5300MHz 5148.58 44.51 -9.49 54 30.07 3324 | 1112 | 29.92 | 305 | 216 | A | V
* 5300 118.28 - - 103.75 | 3315 | 1128 | 299 | 305 | 216 | P | V
* 5300 109.82 - - 9529 | 3315 | 1128 | 299 | 305 | 216 | A | V
5352 62.01 |-11.99 74 4743 | 3314 | 1134 | 299 | 305 | 216 | P | V
5350.08 52.49 | -1.51 54 37.91 3314 | 1134 | 299 | 305 | 216 | A | V
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* 5320 113.31 - - 98.05 33.1 11.3 2914 | 387 | 176 P H
* 5320 105.94 - - 90.68 33.1 11.3 29.14 | 387 | 176 A | H
5350.88 63.84 | -10.16 74 48.53 33.1 11.34 | 29.13 | 387 | 176 P H
5350.08 52.39 -1.61 54 37.08 33.1 11.34 | 2913 | 387 | 176 A | H
802.11ax H
HE20 Full H
CH 64 * 5320 114.61 - - 99.3 33.15 11.3 29.14 | 263 | 233 P |V
5320MHz | ~ 5320 107.66 - - 9235 | 33.15 1.3 | 2914 | 263 | 233 | A | V
5350.24 65.34 -8.66 74 49.99 33.14 11.34 | 2913 | 263 | 233 P |V
5350.08 52.74 -1.26 54 37.39 33.14 11.34 | 2913 | 263 | 233 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10520 56.77 | -11.43 68.2 69.65 39.16 16.39 | 68.43 | 100 | 154 P | H
15780 48.36 | -25.64 74 59.38 37.91 20.22 | 69.15 | 145 | 222 P | H
15780 38.31 -15.69 54 49.33 37.91 20.22 | 69.15 | 145 | 222 A | H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 52 10520 59.27 -8.93 68.2 72.13 39.18 16.39 | 68.43 | 304 | 260 P |V
5260MHz 15780 48.75 | -25.25 74 59.73 | 37.95 | 20.22 | 69.15 | 222 | 54 \%
15780 38.44 | -15.56 54 49.42 37.95 20.22 | 69.15 | 222 54 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10600 56.55 | -17.45 74 69.2 39.3 16.44 | 68.39 | 100 | 154 P | H
10600 45.69 -8.31 54 58.34 39.3 16.44 | 68.39 | 100 | 154 A | H
15900 4777 |-26.23 74 58.64 37.81 20.31 | 68.99 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 57.65 | -16.35 74 70.27 39.33 16.44 | 68.39 | 303 | 284 P |V
5300MHz 10600 46.98 | -7.02 54 59.6 39.33 | 1644 | 6839 | 303 | 284 | A | V
15900 4774 | -26.26 74 58.56 37.86 20.31 | 68.99 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10640 52.25 -21.75 74 64.88 39.38 16.47 | 68.48 | 100 174 P H
10640 40.66 -13.34 54 53.29 39.38 16.47 | 68.48 | 100 174 A H
15960 47.91 -26.09 74 58.65 37.73 20.35 | 68.82 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 64 10640 52.83 -21.17 74 65.43 39.41 16.47 | 6848 | 295 | 260 P |V
5320MHz 10640 4423 | -9.77 54 56.83 | 39.41 | 16.47 | 6848 | 295 | 260 | A | V
15960 47.93 -26.07 74 58.61 37.79 20.35 | 68.82 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
5124 .1 55.24 |-18.76 74 40.13 33.18 11.1 2917 | 385 | 176 P H
5149.94 45.31 -8.69 54 30.2 33.17 11.12 | 29.18 | 385 | 176 A | H
* 5270 111.59 - - 96.37 33.11 11.24 | 2913 | 385 | 176 P H
* 5270 104.5 - - 89.28 33.11 11.24 | 2913 | 385 | 176 A | H
802.11ax 5352.72 62.58 -11.42 74 47.27 33.1 11.34 | 2913 | 385 | 176 P H
HE40 Full 5350.08 52.38 -1.62 54 37.07 33.1 11.34 | 2913 | 385 | 176 A | H
CH 54 5130.56 5496 |-19.04 74 39.77 33.25 11.11 29.17 | 290 | 220 P |V
5270MHz 5149.94 4538 | -8.62 54 30.2 3324 | 1112 | 2918 | 290 | 220 | A | V
* 5270 115.35 - - 100.09 | 33.15 11.24 | 29.13 | 290 | 220 P |V
* 5270 105.93 - - 90.67 33.15 11.24 | 2913 | 290 | 220 AV
5352.24 63.27 | -10.73 74 47.92 33.14 11.34 | 29.13 | 290 | 220 P |V
5351.04 51.67 -2.33 54 36.32 33.14 11.34 | 29.13 | 290 | 220 AV
* 5310 108.89 - - 93.64 33.1 11.29 | 29.14 | 387 | 175 P H
* 5310 101.57 - - 86.32 33.1 11.29 | 2914 | 387 | 175 A | H
5352.32 64.57 -9.43 74 49.26 33.1 11.34 | 2913 | 387 | 175 P H
5350.08 50.78 -3.22 54 35.47 33.1 11.34 | 2913 | 387 | 175 A | H
802.11ax H
HE40 Full H
CH 62 * 5310 110.28 - - 94.98 33.15 1129 | 29.14 | 265 | 232 P |V
5310MHz | ~ 5310 102.54 - - 87.24 | 3315 | 11.29 | 2914 | 265 | 232 | A | V
5351.04 63.87 | -10.13 74 48.52 33.14 11.34 | 2913 | 265 | 232 P |V
5350.08 50.36 -3.64 54 35.01 33.14 11.34 | 2913 | 265 | 232 AV
\Y
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10540 52.41 -15.79 68.2 65.21 39.19 16.4 68.39 | 109 | 155 P | H
15810 50.15 |-23.85 74 61.23 37.87 20.25 69.2 400 | 182 P | H
15810 39.03 | -14.97 54 50.11 37.87 20.25 69.2 400 | 182 A | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 54 10540 5457 | -13.63 68.2 67.35 39.21 16.4 68.39 | 289 | 270 P |V
5270MHz 15810 50.85 | -23.15 74 61.89 | 37.91 | 2025 | 692 | 166 | 234 \%
15810 39.3 -14.7 54 50.34 37.91 20.25 69.2 166 | 234 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 408 9043300 Page Number : B27 of B60




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10620 47.74 -26.26 74 60.37 39.34 16.46 | 68.43 - - P H
15930 47.96 -26.04 74 58.76 37.77 20.34 | 68.91 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full 10620 47.88 -26.12 74 60.48 39.37 16.46 | 68.43 - - P |V
CH 62 15930 47.95 -26.05 74 58.7 37.82 20.34 | 68.91 - - P |V
5310MHz \Y;
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5147.9 55.32 -18.68 74 40.21 33.17 11.12 | 29.18 | 282 126 P H
5149.6 45.43 -8.57 54 30.32 33.17 11.12 | 29.18 | 282 126 A H
* 5290 106.35 - - 91.12 33.1 11.27 | 29.14 | 282 126 P H
* 5290 98.8 - - 83.57 33.1 11.27 | 29.14 | 282 126 A H
802.11ax 5356.08 59.81 -14.19 74 44.49 33.1 11.35 | 29.13 | 282 126 P H
HES80 Full 5350.08 51.12 -2.88 54 35.81 33.1 11.34 | 29.13 | 282 126 A H
CH 58 5094.18 55.74 -18.26 74 40.56 33.26 11.08 | 29.16 | 100 148 P |V
5290MHz 5139.74 4532 | -8.68 54 3015 | 3324 | 1111 | 2918 | 100 | 148 | A | V
* 5290 108 - - 92.72 33.15 11.27 | 29.14 | 100 148 P |V
* 5290 98.79 - - 83.51 33.15 11.27 | 29.14 | 100 148 AV
5357.28 62.16 -11.84 74 46.8 33.14 11.35 | 29.13 | 100 148 P |V
5350.8 50.62 -3.38 54 35.27 33.14 11.34 | 29.13 | 100 148 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : B29 of B60




swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10580 47.57 -20.63 68.2 60.26 39.26 16.43 | 68.38 - - P H
15870 47.92 -26.08 74 58.88 37.83 20.29 | 69.08 - - P H
802.11ax
HES80 Full 10580 49.47 -18.73 68.2 62.13 39.29 16.43 | 68.38 | 112 154 P |V
CH 58 15870 47.81 -26.19 74 58.72 37.88 20.29 | 69.08 - - P |V
5290MHz
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5457.84 57.75 | -16.25 74 42.37 33.06 11.45 | 29.13 | 400 | 173 P | H
5470 66.65 -1.55 68.2 51.25 33.07 11.46 | 29.13 | 400 | 173 P | H
5460 47.03 -6.97 54 31.65 33.06 11.45 | 29.13 | 400 | 173 A | H
* 5500 113.46 - - 98.04 33.08 11.48 | 29.14 | 400 | 173 P | H
* 5500 106.66 - - 91.24 33.08 11.48 | 29.14 | 400 | 173 A | H
802.11a
H
CH 100
5459.44 56.57 | -17.43 74 41.11 33.14 11.45 | 29.13 | 299 | 348 P |V
5500MHz
5469.68 65.39 -2.81 68.2 49.92 33.14 11.46 | 29.13 | 299 | 348 P |V
5460 46.93 -7.07 54 31.47 33.14 11.45 | 29.13 | 299 | 348 AV
* 5500 114.05 - - 98.55 33.16 11.48 | 29.14 | 299 | 348 P |V
* 5500 107.37 - - 91.87 33.16 11.48 | 29.14 | 299 | 348 AV
\
5455.36 53.7 -20.3 74 39.1 33.06 11.45 | 29.91 | 227 | 229 P | H
5462.56 52.79 | -15.41 68.2 38.18 33.07 11.45 | 29.91 | 227 | 229 P | H
5458 43.76 |-10.24 54 29.16 33.06 11.45 | 29.91 | 227 | 229 A | H
* 5580 110.9 - - 96.12 33.16 11.55 | 29.93 | 227 | 229 P | H
* 5580 103.5 - - 88.72 33.16 11.55 | 29.93 | 227 | 229 A | H
802.11a
5757.44 54.62 | -13.58 68.2 39.01 33.83 11.74 | 29.96 | 227 | 229 P | H
CH 116
5452.48 54.03 | -19.97 74 39.37 33.13 11.44 | 29.91 | 208 | 208 P |V
5580MHz
5468.56 53.15 | -15.05 68.2 38.46 33.14 11.46 | 29.91 | 208 | 208 P |V
5458.24 4412 -9.88 54 29.45 33.13 11.45 | 29.91 | 208 | 208 AV
* 5580 1156.57 - - 100.72 | 33.23 11.55 | 29.93 | 208 | 208 P |V
* 5580 108.77 - - 93.92 33.23 11.55 | 29.93 | 208 | 208 AV
5725.94 56.25 | -11.95 68.2 40.79 33.72 1.7 29.96 | 208 | 208 P |V
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* 5700 113.3 - - 97.22 33.56 11.67 | 29.15 | 400 169 H
* 5700 106.71 - - 90.63 33.56 11.67 | 29.15 | 400 169 H
5725.72 63.15 -5.05 68.2 46.93 33.68 1.7 29.16 | 400 169 H
H
H
802.11a
H
CH 140
* 5700 114.95 - - 98.83 33.6 11.67 | 29.15 | 303 213 \Y,
5700MHz
* 5700 107.25 - - 91.13 33.6 11.67 | 2915 | 303 213 V
5725.16 63.28 -4.92 68.2 47.02 33.72 1.7 29.16 | 303 213 \Y,
V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11000 55.76 | -18.24 74 68.18 39.08 16.72 | 68.22 | 100 | 168 P | H
11000 46.82 -7.18 54 59.24 39.08 16.72 | 6822 | 100 | 168 | A | H
16500 50.06 |-18.15 68.2 60.07 37.69 20.73 | 68.44 | 263 111 P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 58.73 | -15.27 74 71.15 39.08 16.72 | 68.22 | 400 | 230 P |V
5500MHz
11000 47.79 -6.21 54 60.21 39.08 16.72 | 6822 | 400 | 230 | A | V
16500 5149 | -16.71 68.2 61.42 37.78 20.73 | 68.44 | 375 | 126 \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11160 60.07 |-13.93 74 72.23 39.11 16.52 68.1 100 | 153 P | H
11160 51.14 -2.86 54 63.3 39.11 16.52 68.1 100 | 153 | A | H
16740 49.97 |-18.23 68.2 60.49 37.37 20.55 | 68.78 | 216 | 154 P | H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 60.66 |-13.34 74 72.79 39.14 16.52 68.1 298 | 220 P |V
5580MHz
11160 50.82 -3.18 54 62.95 39.14 16.52 68.1 298 | 220 | A | V
16740 55.08 | -13.17 68.2 65.47 3745 | 2055 | 68.78 | 190 | 227 \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11400 57.63 -16.37 74 69.1 39.3 17.02 | 67.79 | 400 117 P H
11400 46.99 -7.01 54 58.46 39.3 17.02 | 67.79 | 400 117 A H
17100 49.93 -18.27 68.2 60.1 37.6 2114 | 68.91 331 145 P H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 60.98 -13.02 74 72.46 39.29 17.02 | 67.79 | 211 241 P \Y,
5700MHz
11400 50.65 -3.35 54 62.13 39.29 17.02 | 67.79 | 211 241 A \Y,
17100 50.34 -17.86 68.2 60.41 37.7 2114 | 68.91 244 165 \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5456.56 55.58 | -18.42 74 40.2 33.06 | 1145 | 2913 | 395 | 175 | P | H
5469.84 64.9 -3.3 68.2 49.5 33.07 | 1146 | 2913 | 395 | 175 | P | H
5460 46.12 | -7.88 54 30.74 | 33.06 | 1145 | 2913 | 395 | 175 | A | H
* 5500 113.56 - - 98.14 | 33.08 | 1148 | 2914 | 395 | 175 | P | H
802.11ax | * 5500 105.68 - - 90.26 | 33.08 | 11.48 | 2914 | 395 | 175 | A | H
HE20 Full H
CH 100 5458.48 55.96 | -18.04 74 40.5 3314 | 1145 | 2913 | 288 | 349 | P | V
5500MHz 5470 67.2 -1 68.2 51.73 3314 | 1146 | 2913 | 288 | 349 | P | V
5460 46 -8 54 3054 | 3314 | 1145 | 2913 | 288 | 349 | A | V
* 5500 115.99 - - 10049 | 3316 | 1148 | 2914 | 288 | 349 | P | V
* 5500 107.64 - - 9214 | 3316 | 11.48 | 2914 | 288 | 349 | A | V
v
5442.88 54.84 |-19.16 74 3947 | 33.06 | 11.44 | 2913 | 379 | 170 | P | H
5469.28 53.93 |-14.27| 682 3853 | 33.07 | 1146 | 2913 | 379 | 170 | P | H
5425.36 4436 | -9.64 54 29.02 | 3306 | 1142 | 2914 | 379 | 170 | A | H
* 5580 117.07 - - 1015 | 3316 | 11.55 | 2914 | 379 | 170 | P | H
802.11ax | * 5580 108.94 - - 9337 | 3316 | 1155 | 2914 | 379 | 170 | A | H
HE20 Full 5738.54 55.05 |-13.15| 68.2 38.76 | 3374 | 11.72 | 2917 | 379 | 170 | P | H
CH 116 5445.04 54.92 |-19.08 74 3948 | 3313 | 1144 | 2913 | 277 | 212 | P | V
5580MHz 5464.96 53.14 | -15.06 68.2 37.67 3314 | 1146 | 2913 | 277 | 212 | P | V
5428 4447 | -953 54 29.06 | 3313 | 1142 | 2914 | 277 | 212 | A | V
* 5580 117.14 - - 1015 | 3323 | 1155 | 2914 | 277 | 212 | P | V
* 5580 108.85 - - 93.21 3323 | 1155 | 2914 | 277 | 212 | A | V
5759.96 57.34 |-10.86| 68.2 40.88 | 3389 | 1174 | 2917 | 277 | 212 | P | V
TEL : 408 9043300 Page Number : B36 of B60




ssanranas. FCC RADIO TEST REPORT

Report No. : FR241118001B

* 5700 114.46 - - 98.38 33.56 11.67 | 29.15 | 359 | 169 H
* 5700 106.42 - - 90.34 33.56 11.67 | 29.15 | 359 | 169 H
5729.32 63.99 -4.21 68.2 47.74 337 11.71 | 29.16 | 359 | 169 H
H
802.11ax H
HE20 Full H
CH 140 * 5700 115.42 - - 99.3 33.6 11.67 | 29.15 | 320 | 213 \Y
5700MHz | ~ 5700 107.4 - - 91.28 33.6 11.67 | 29.15 | 320 | 213 \Y
5725.24 65.46 -2.74 68.2 49.2 33.72 1.7 29.16 | 320 | 213 \Y
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11000 58.9 -15.1 74 71.32 39.08 16.72 | 68.22 | 220 | 165 P | H
11000 49.53 -4.47 54 61.95 39.08 16.72 | 68.22 | 220 | 165 A | H
16500 48.86 |-19.34 68.2 58.88 37.69 20.73 | 68.44 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 56.99 | -17.01 74 69.41 39.08 16.72 | 68.22 | 398 | 229 P |V
5500MHz 11000 4737 | -6.63 54 59.79 | 39.08 | 16.72 | 6822 | 398 | 229 | A | V
16500 48.02 |-20.18 68.2 57.95 37.78 20.73 | 68.44 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11160 59.58 | -14.42 74 7174 | 3911 | 1683 | 681 | 221 | 164 | P | H
11160 50.42 | -3.58 54 62.58 | 39.11 | 16.83 | 681 | 221 | 164 | A
16740 4791 |-2029| 682 58.43 | 37.37 | 20.89 | 68.78 - - P
802.11ax
HE20 Full
CH 116 11160 60.05 |-13.95 74 7218 | 3914 | 1683 | 681 | 223 | 235 | P
5580MHz 11160 49.6 -4.4 54 61.73 39.14 | 16.83 | 68.1 223 | 235 | A
16740 55.3 -12.9 68.2 65.74 | 37.45 | 20.89 | 68.78 | 225 | 117

K| K| KK KKKl <K|<K|<K|<K|<|fxzfxzjxzjxjx|jxT|xT|xT|xT|T | T
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11400 57.78 -16.22 74 69.25 39.3 17.02 | 67.79 | 215 162 P H
11400 48.36 -5.64 54 59.83 39.3 17.02 | 67.79 | 215 162 A H
17098 48.03 -20.17 68.2 58.21 37.59 21.14 | 68.91 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 58.88 -15.12 74 70.36 39.29 17.02 | 67.79 | 213 | 240 P |V
5700MHz 11400 4939 | -4.61 54 60.87 | 39.29 | 17.02 | 67.79 | 213 | 240 | A | V
17098 48.39 -19.81 68.2 58.47 37.69 21.14 | 68.91 - - \Y,
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5453.92 63.72 -10.28 74 48.34 33.06 11.45 | 29.13 | 400 171 P H
5469.28 64.21 -3.99 68.2 48.81 33.07 11.46 | 29.13 | 400 171 P H
5459.44 51.32 -2.68 54 35.94 33.06 11.45 | 29.13 | 400 171 A H
* 5510 110.41 - - 94.98 33.08 11.49 | 29.14 | 400 171 P H
802.11ax * 5510 102.25 - - 86.82 33.08 11.49 | 29.14 | 400 171 A H
HE40 Full 5730.98 55.94 -12.26 68.2 39.68 33.71 11.71 29.16 | 400 171 P H
CH 102 5459.2 60.47 -13.53 74 45.01 33.14 1145 | 2913 | 255 | 211 P |V
5510MHz 5468.56 66.04 | -2.16 68.2 50.57 | 3314 | 1146 | 2913 | 255 | 211 | P | V
5459.44 50.2 -3.8 54 34.74 33.14 11.45 | 2913 | 255 | 211 AV
* 5510 110.37 - - 94.86 33.16 1149 | 29.14 | 255 | 211 P |V
* 5510 102.93 - - 87.42 33.16 1149 | 29.14 | 255 | 211 AV
5733.5 55.33 -12.87 68.2 39.02 33.76 11.71 29.16 | 255 | 211 P |V
5454 .64 62.63 -11.37 74 47.25 33.06 1145 | 29.13 | 381 171 P H
5464.72 62.89 -5.31 68.2 47.49 33.07 11.46 | 29.13 | 381 171 P H
5459.92 51.26 -2.74 54 35.88 33.06 1145 | 29.13 | 381 171 A H
* 5550 114.41 - - 98.92 33.1 11.53 | 29.14 | 381 171 P H
802.11ax * 5550 106.14 - - 90.65 33.1 11.53 | 29.14 | 381 171 A H
HE40 Full 5755.55 55.3 -12.9 68.2 38.91 33.83 11.73 | 29.17 | 381 171 P H
CH 110 5457.04 60.58 -13.42 74 45.13 33.13 1145 | 2913 | 297 | 212 P |V
5550MHz 5470 61.55 -6.65 68.2 46.08 33.14 1146 | 29.13 | 297 | 212 P |V
5459.92 50.53 -3.47 54 35.07 33.14 1145 | 2913 | 297 | 212 AV
* 5550 113.67 - - 98.1 33.18 1153 | 29.14 | 297 | 212 P |V
* 5550 106.36 - - 90.79 33.18 11.53 | 29.14 | 297 | 212 AV
5759.96 55.62 -12.58 68.2 39.16 33.89 11.74 | 2917 | 297 | 212 P |V
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5444 .15 54.96 -19.04 74 39.59 33.06 11.44 29.13 400 164 P H
5464.1 54.34 -13.86 68.2 38.95 33.07 11.45 29.13 400 164 P H
5458.85 44 .24 -9.76 54 28.86 33.06 11.45 29.13 400 164 A H
* 5670 112.3 - - 96.38 33.44 11.64 29.16 400 164 P H
802.11ax | * 5670 104.73 - - 88.81 3344 | 1164 | 2916 | 400 | 164 | A | H
HEA40 Full 5725.625 66.55 -1.65 68.2 50.33 33.68 1.7 29.16 400 164 P H
CH 134 5408.45 55.29 -18.71 74 39.91 33.12 11.41 29.15 337 215 P \%
5670MHz 5468.3 53.68 |-14.52| 68.2 38.21 3314 | 1146 | 2913 | 337 | 215 | P | V
5457 1 44 .27 -9.73 54 28.82 33.13 11.45 29.13 337 215 A \Y,
* 5670 112.27 - - 96.3 33.49 11.64 29.16 337 215 P V
* 5670 104.51 - - 88.54 33.49 11.64 29.16 337 215 A \%
57251 67.28 -0.92 68.2 51.02 33.72 1.7 29.16 337 215 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11020 50.19 | -23.81 74 62.57 39.07 16.74 | 68.19 | 233 | 164 P | H
11020 42.53 | -11.47 54 54.91 39.07 16.74 | 68.19 | 233 | 164 A | H
16530 4822 |-19.98 68.2 58.37 37.65 20.75 | 68.55 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 4955 |-24.45 74 61.93 39.07 16.74 | 68.19 | 394 | 228 P |V
5510MHz 11020 41.85 |-12.15 54 5423 | 39.07 | 16.74 | 68.19 | 394 | 228 | A | V
16530 4826 |-19.94 68.2 58.32 37.74 20.75 | 68.55 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11100 56.43 | -17.57 74 68.65 39.08 16.79 | 68.09 | 223 | 163 P | H
11100 47.73 -6.27 54 59.95 39.08 16.79 | 68.09 | 223 | 163 A | H
16647 47.61 -20.59 68.2 58.26 37.52 20.83 69 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 55.54 | -18.46 74 67.74 39.1 16.79 | 68.09 | 285 | 222 P |V
5550MHz 11100 46.78 | -7.22 54 58.98 39.1 16.79 | 68.09 | 285 | 222 | A |V
16647 48.82 |-19.38 68.2 59.38 37.61 20.83 69 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11340 56.76 -17.24 74 68.56 39.31 16.97 | 68.08 | 223 175 P H
11340 48.61 -5.39 54 60.41 39.31 16.97 | 68.08 | 223 175 A H
17010 48.51 -19.69 68.2 58.77 374 21.08 | 68.74 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 134 11340 58.92 -15.08 74 70.73 39.3 16.97 | 68.08 | 306 | 248 P |V
5670MHz 11340 50.21 -3.79 54 62.02 39.3 16.97 | 68.08 | 306 | 248 | A |V
17010 50.47 -17.73 68.2 60.67 37.46 21.08 | 68.74 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
5458.72 63.04 | -10.96 74 47.66 33.06 11.45 | 29.13 | 400 | 170 P H
5462.32 63.92 -4.28 68.2 48.54 33.06 11.45 | 29.13 | 400 | 170 P H
5459.2 51.33 -2.67 54 35.95 33.06 11.45 | 29.13 | 400 | 170 A | H
* 5530 107.85 - - 92.39 33.09 11.51 | 29.14 | 400 | 170 P H
802.11ax * 5530 99.21 - - 83.75 33.09 11.51 | 29.14 | 400 | 170 A | H
HES80 Full 5741.375 5595 |-12.25 68.2 39.64 33.76 11.72 | 29.17 | 400 | 170 P H
CH 106 5455.36 63.62 -10.38 74 48.17 33.13 11.45 | 29.13 | 308 | 351 P |V
5530MHz 5465.92 64.97 | -3.23 68.2 49.5 3314 | 1146 | 29.13 | 308 | 351 | P | V
5459.92 51.23 -2.77 54 35.77 33.14 11.45 | 29.13 | 308 | 351 AV
* 5530 106.71 - - 91.17 33.17 11.51 | 29.14 | 308 | 351 P |V
* 5530 98.86 - - 83.32 33.17 11.51 | 29.14 | 308 | 351 AV
5734.76 55.52 -12.68 68.2 39.2 33.77 11.71 | 29.16 | 308 | 351 P |V
5458.5 62.54 -11.46 74 47.16 33.06 1145 | 2913 | 373 | 169 P H
5467.6 65.39 -2.81 68.2 49.99 33.07 11.46 | 29.13 | 373 | 169 P H
5459.9 52 -2 54 36.62 33.06 11.45 | 29.13 | 373 | 169 A | H
* 5610 111.03 - - 95.37 33.23 11.58 | 29.15 | 373 | 169 P H
802.11ax * 5610 103.41 - - 87.75 33.23 11.58 | 29.15 | 373 | 169 A | H
HES80 Full 5727.375 64.75 -3.45 68.2 48.52 33.69 1.7 29.16 | 373 | 169 P H
CH 122 5459.9 62.62 -11.38 74 47.16 33.14 1145 | 2913 | 244 | 214 P |V
5610MHz 5468.3 63.05 | -5.15 68.2 4758 | 3314 | 1146 | 2913 | 244 | 214 | P | V
5459.9 52.38 -1.62 54 36.92 33.14 1145 | 2913 | 244 | 214 AV
* 5610 109.28 - - 93.55 33.3 1158 | 29.15 | 244 | 214 P |V
* 5610 101.18 - - 85.45 333 1158 | 29.15 | 244 | 214 AV
5733.675 58.84 -9.36 68.2 42.53 33.76 11.71 | 2916 | 244 | 214 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11060 47.6 -26.4 74 59.92 39.06 16.76 | 68.14 - - P | H
16590 47.95 | -20.25 68.2 58.35 37.59 20.79 | 68.78 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 106 11060 4782 |-26.18 74 60.14 39.06 16.76 | 68.14 - - P |V
5530MHz 16590 4728 |-20.92 68.2 57.59 | 37.68 | 20.79 | 68.78 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11220 55.75 -18.25 74 67.9 39.2 16.88 | 68.23 | 195 170 P H
11220 45.07 -8.93 54 57.22 39.2 16.88 | 68.23 | 195 170 A H
16830 47.92 -20.28 68.2 58.22 37.28 20.96 | 68.54 - - P H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 122 11220 56.22 -17.78 74 68.34 39.23 16.88 | 68.23 | 292 | 249 P |V
5610MHz 11220 45.41 -8.59 54 57.53 | 39.23 | 16.88 | 6823 | 292 | 249 | A | V
16830 47.86 -20.34 68.2 58.09 37.35 20.96 | 68.54 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5356.24 54.43 -19.57 74 39.11 33.1 11.35 | 29.13 | 378 166 P H
5461.54 54.9 -13.3 68.2 39.52 33.06 1145 | 2913 | 378 166 P H
5457.25 44.6 -9.4 54 29.22 33.06 11.45 | 29.13 | 378 166 A H
* 5720 113.66 - - 97.46 33.66 1.7 29.16 | 378 166 P H
* 5720 107.14 - - 90.94 33.66 1.7 29.16 | 378 166 A H
802.11a
5905.8 56.61 -11.59 68.2 39.71 34.25 11.88 | 29.23 | 378 166 P H
CH 144
5392.51 54.47 -19.53 74 39.11 33.12 11.39 | 29.15 | 321 213 P \Y,
5720MHz
5466.22 53.32 -14.88 68.2 37.85 33.14 11.46 | 29.13 | 321 213 P \Y,
5454 .52 44.62 -9.38 54 29.17 33.13 1145 | 2913 | 321 213 A \Y,
* 5720 115.03 - - 98.79 33.7 1.7 29.16 | 321 213 P \Y,
* 5720 107.9 - - 91.66 33.7 1.7 29.16 | 321 213 A \Y,
5892.28 56.18 -12.02 68.2 39.25 34.29 11.87 | 29.23 | 321 213 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11430 54.54 -19.46 74 66 39.25 17.03 | 67.74 | 213 172 P H
11430 49.58 -4.42 54 61.04 39.25 17.03 | 67.74 | 213 172 A
17160 49.16 -19.04 68.2 59.18 37.73 21.18 | 68.93 | 243 171 P
802.11a
CH 144
11440 58.84 -15.16 74 70.32 39.21 17.04 | 67.73 | 211 242 P
5720MHz
11440 50.73 -3.27 54 62.21 39.21 17.04 | 67.73 | 211 242 A
17160 50.55 -17.65 68.2 60.44 37.86 2118 | 68.93 | 109 | 243

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5380.03 54.78 -19.22 74 39.46 33.08 11.38 | 29.14 | 375 171 P H
5469.73 52.99 -15.21 68.2 37.59 33.07 11.46 | 29.13 | 375 171 P H
5457.64 44.44 -9.56 54 29.06 33.06 11.45 | 29.13 | 375 171 A H
* 5720 114.43 - - 98.23 33.66 1.7 29.16 | 375 171 P H
802.11ax * 5720 106.61 - - 90.41 33.66 1.7 29.16 | 375 171 A H
HE20 Full 5948.18 56.92 -11.28 68.2 40 34.25 11.92 | 29.25 | 375 171 P H
CH 144 5428.78 54.65 -19.35 74 39.24 33.13 1142 | 29.14 | 308 | 214 P |V
5720MHz 5467 53.61 |-14.59| 68.2 3814 | 3314 | 1146 | 2913 | 308 | 214 | P | V
5456.86 44.48 -9.52 54 29.03 33.13 1145 | 29.13 | 308 | 214 A |V
* 5720 115.65 - - 99.41 33.7 1.7 29.16 | 308 | 214 P |V
* 5720 107.9 - - 91.66 337 1.7 29.16 | 308 | 214 AV
5943.76 56.26 -11.94 68.2 39.27 34.32 1192 | 29.25 | 308 | 214 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11440 59.78 | -14.22 74 7124 | 3923 | 17.04 | 67.73 | 227 | 171 | P | H
11440 49.73 | -4.27 54 61.19 | 3923 | 17.04 | 67.73 | 227 | 171 | A
17160 4849 | -19.71 68.2 58.51 37.73 | 2118 | 6893 | 312 | 227 | P
802.11ax
HE20 Full
CH 144 11440 60.46 | -13.54 74 7194 | 3921 | 17.04 | 67.73 | 207 | 242 | P
5720MHz 11440 50.29 -3.71 54 61.77 39.21 17.04 | 67.73 | 207 | 242 | A
17160 5151 |-16.69| 68.2 61.4 37.86 | 21.18 | 68.93 | 244 | 231

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5415.91 53.76 -20.24 74 38.42 33.07 11.41 29.14 | 379 165 P H
5470.12 53.16 -96.84 150 37.76 33.07 11.46 | 29.13 | 379 165 P H
5459.2 44.32 -9.68 54 28.94 33.06 11.45 | 29.13 | 379 165 A H
* 5710 112.03 - - 95.88 33.61 11.69 | 29.15 | 379 165 P H
802.11ax * 5710 105.03 - - 88.88 33.61 11.69 | 29.15 | 379 165 A H
HE40 Full 5882.4 56.05 -12.15 68.2 39.2 34.22 11.86 | 29.23 | 379 165 P H
CH 142 5352.34 54.45 -19.55 74 39.1 33.14 11.34 | 29.13 | 306 | 214 P |V
5710MHz 5467.78 54.75 |-1345| 68.2 39.28 | 3314 | 1146 | 2913 | 306 | 214 | P | V
5457.64 44 .43 -9.57 54 28.98 33.13 1145 | 29.13 | 306 | 214 A |V
* 5710 113.82 - - 97.63 33.65 11.69 | 29.15 | 306 | 214 P |V
* 5710 106.74 - - 90.55 33.65 11.69 | 29.15 | 306 | 214 AV
5926.34 57.84 -10.36 68.2 40.87 34.31 11.9 29.24 | 306 | 214 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11420 56.35 -17.65 74 67.83 39.26 17.02 | 67.76 | 221 171 P H
11420 48.25 -5.75 54 59.73 39.26 17.02 | 67.76 | 221 171 A H
17130 61.84 -6.36 68.2 71.93 37.67 2116 | 68.92 | 270 | 231 P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11420 57.69 -16.31 74 69.18 39.25 17.02 | 67.76 | 210 | 242 P |V
5710MHz 11420 48.9 -5.1 54 60.39 | 39.25 | 17.02 | 67.76 | 210 | 242 | A | V
17130 64.85 -3.35 68.2 74.83 37.78 2116 | 68.92 | 308 | 235 \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5448.67 54.76 -19.24 74 39.39 33.06 11.44 | 29.13 | 400 166 P H
5465.44 54.76 -13.44 68.2 39.36 33.07 11.46 | 29.13 | 400 166 P H
5459.98 45.92 -8.08 54 30.54 33.06 11.45 | 29.13 | 400 166 A H
* 5690 112.89 - - 96.86 33.52 11.66 | 29.15 | 400 166 P H
802.11ax * 5690 103.86 - - 87.83 33.52 11.66 | 29.15 | 400 166 A H
HE80 Full 5861.34 61.24 -6.96 68.2 44.44 34.19 11.84 | 29.23 | 400 166 P H
CH 138 5454.13 55.4 -18.6 74 39.95 33.13 1145 | 29.13 | 303 | 212 P |V
5690MHz 5460.76 56.69 | -11.51 68.2 4123 | 3314 | 1145 | 2913 | 303 | 212 | P | V
5458.81 46.74 -7.26 54 31.28 33.14 1145 | 29.13 | 303 | 212 A |V
* 5690 111.95 - - 95.88 33.56 1166 | 29.15 | 303 | 212 P |V
* 5690 104.19 - - 88.12 33.56 11.66 | 29.15 | 303 | 212 AV
5857.18 59 -9.2 68.2 42.18 34.22 11.83 | 29.23 | 303 | 212 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11380 55.99 | -18.01 74 67.58 39.3 17 67.89 | 205 | 174 | P | H
11380 46.58 | -7.42 54 58.17 39.3 17 67.89 | 205 | 174 | A
17070 47.7 -20.5 68.2 5792 | 3752 | 21.12 | 68.86 - - P
802.11ax
HESO0 Full
CH 138 11380 58.26 | -15.74 74 69.86 | 39.29 17 67.89 | 303 | 249 | P
5690MHz 11380 48.85 -5.15 54 60.45 39.29 17 67.89 | 303 | 249 | A
17070 52.6 -15.6 68.2 62.73 | 37.61 | 2112 | 68.86 | 222 | 165

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Emission above 18GHz

WIFI 802.11ax HE40 Full (SHF @ 1m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
39142 51.61 -22.39 74 39.17 43.85 23.36 | 54.77 - - P H
802.11ax
HE40 Full
SHF 39428 52.44 -21.56 74 38.91 44.9 2347 | 54.84 - - P

<l K| KKK K|<Kjx|jxT|T|T|T |

1. No other spurious found.

2. All results are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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WIFI 802.11ax HE40 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
1 30.97 22.8 -17.2 40 29.65 24.62 0.93 324 - - P H
2 191.99 30.32 -13.18 43.5 45.72 14.84 22 32.44 - - P H
3 279.29 36.14 -9.86 46 47.27 18.69 2.68 325 - - P H
4 662.44 29.22 -16.78 46 31.56 26.4 4.18 32.92 - - P H
5 907.85 32.18 -13.82 46 29.7 29.36 5.04 31.92 - - P H
6 970.9 34.75 -19.25 54 29.85 31.06 5.21 31.37 - - P H
H
H
H
H
H
802.11ax
H
HE40 Full
F 1 31.94 25.16 -14.84 40 32.49 2413 0.94 324 - - P |V
2 102.75 32.21 -11.29 43.5 46.52 16.44 1.67 32.42 - - P |V
3 152.22 29.37 -14.13 435 42.86 16.97 1.96 32.42 - - P |V
4 331.67 27.97 -18.03 46 37.85 19.77 2.89 32.54 - - P |V
5 476.2 27.54 -18.46 46 33.12 23.62 3.55 32.75 - - P |V
6 949.56 33.82 -12.18 46 29.35 30.98 5.09 31.6 - - P |V
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 408 9043300
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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Report No. : FR241118001B

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

142 (MHz) |(dBupV/im) (dB) |(dBuV/im) (dBuV) (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|/(H/IV)
802.11a 5150 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 36
5180MHz 5150 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5150MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpyV/m)
=-18.55(dB)

For Average Limit @ 5150MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB) = Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 18.5~24.1°C

Test Engineer : Jesse Fan, Leo Liu and Bill Chang
Relative Humidity : 42.4~48.5%

Note symbol

-L Low channel location

-R | High channel location
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Report No. : FR241118001B

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

1+2

Horizontal

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto

) @Bavim) Date: 10-16.2024 ) aBwvim) Dote: 10162024
1300 1300
1200 1200 .
1100) PN\" 100|
1009 1000
00 s00
800 800
700 LY i m | B o e | PEAK(UNI)
500 M'\«u s00] p——
s i i RS e
500 500 s
il
200 200l
300 300
200 200
100 100
00 5030, 5050 070, 5090 WO 5130 5150 5170 5190 5210 5230 5260 %00 2000 3000 000 w000 7
Frequency (MHD) Freauency (WHz)
site : escHo1-cA site + e3cHo1-CA
Condition : PEAK_BE_74 3m HORN_02113_240426 HORTZONTAL Condition : PEAK(UNIT) 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBW:3000_000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 10-16.2024 ) @Bovim) Date: 10-6:2024
1300 1300
1200 1200
09 1100 1
1009 VY 1000
09 90|
800 809)
700 700
~
600 e 50 H
509
w09
300
200
100 100]
00 5030, S50 5070, 5090, WO 5130 S50 5170 510 210 5230 5260 000 2000, 000, 000, s000. w000, 7
Frequency (WH) Freauency (Wiz)
site : e3cHo1-CA site : e3cHe1-CA
Condition : AVG_BE_S4 3m HORN_02113_240426 HORTZONTAL Condition

: AVG_S4 3m HORN_02113 240426 HORIZONTAL
: RBW:1000.009KHz VBW:0.010KHz SWT:Auto
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz
1+2 Vertical Fundamental
700, 700l U T UL IS H o In PEAK(UNI).
s
500/ o s i 50| WW««WMW e
40.0| 40.0fu ot
o
s
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_02113_240426 VERTICAL
Peak
|
i ]
J
oo . o00] AVG 54
o : o —— ——
400 ol e
o
o
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition : AVG_54 3m HORN_©2113_240426 VERTICAL
Avg.
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L

1+2 Horizontal Fundamental

1 (@BuVim)

Date: 1.04-2024 ) (@Buvim) Date: 1.04-2024
1300 1300
1200 1200 +
1109 1109
1009 1009
f
900 00
7
700) MN’"/ qoof UT T JTLU L1 ] 11—
o0 ] o0 J
R
b il P AR A AN st
509 500 o LEE
40.0] AQQM
300 300
200) 200
100 100
00030, 5050 5070, 5090, 50 5130 5150 5170 5100 6210 520 5200 500 7000, 3000, 000 5000 5000 7000
Frequency (MHz) Frequency (MHz)
site : eacHo1-cA site : eaco1-ca
Condition : PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW: 3000.000KHz SWT:Auto : REW:1000.000KHz VBW: 3000.000KHz SWT:Auto
) @BV Date: 11.04.2024 ) (6Buvim) Date: 11.04.2024
1300 1300
1200 1200
1100 1109
100.0| |

500) 500) W s
500 500

— I —
400 400 e
—
o
s s
o e

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C4 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

1+2

Horizontal Fundamental

Peak

Date: 11.04.2024

10 gl

1000)

900)

80.0) '\“’\»
700

ondition : PEAK_BE_74 3m HORN_62113_246426 HORIZONTAL

FEAK_BE, 74,

n S

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MHz)
: 03CHO1-CA

: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.04-2024.

'AVG_BE_54]

ndition : AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MH2)
: @3CHO1-CA

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: C5 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

s gy st 108 2024 s gy s 108 2020
1300 1300
1200 1200 .
09 e o
1000 | 1000
204 M 209
o
700 roaf LT T U 1 B
L L T Tl
b S PN S pesspanittirirted | Lo
s gt ittt s A 500 - s
400 mnMW
200 30
200 200
100 100
S s s S S0 Se_swe Sma swe m s oo 5o, o0 o0 ED o 700
Frequency i Frequency
site  o3cHo1-ca site : o3cro1-ca
Condition : PEAK_BE_74 3m HORN_@2113_240426 VERTICAL Condition : PEAK(UNIT) 3m HORN_@2113_240426 VERTICAL
. ROW:1000.000KHz VBH: 3000000KHz SUT:Auto - ROW:1000.000KHz VBH: 3000000KHz SHT:Auto
s sy s 108 2024 s gmuvimy s 108 2028
1300 1300
1200 1200
o o
1000 1000
50 s0d
80.0 \\ 80.0)
700 . 700
500 vl 500
o)
500 T 504 Hhe————]
H—r—T—T—T—T—T7 ] | I S
1 Py —
200 sug==
204 20
100 100
So S So7. %, S0 Se._Stse. Sa S S sme oo D 5o oo ED o 700
Frequency e Frequency e
site : o3cHo1-ca site : o3cro1-ca
Condition AVG_BE_54 3n HORN_62113_240426 VERTICAL Condition  : AVG.SA 3m HORN 02113 240426 VERTICAL
. RBN:1000.000KHz VBH:0.010KHz SHT:Auto . RB:1000.006KHz VBH:0.010KHz SWT:Auto

TEL : 408 9043300 Page Number : C6 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

1+2

Vertical

Fundamental

Peak

Date: 11.04.2024

1109 Vaaal

o )
wd Mt

500 et )

FEAK_BE, 74,

180 5210,

site : 03CHO1-CA

5230, 5250, 5270, 5290 5310 5330 530 6370, 5390, 5410. 5430 5460
Frequency (MHz)

: PEAK_BE_74 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.04-2024.

'AVG_BE_54]

cccccc

site : @3CHO1-CA

: AVG_BE_S4 3m HORN_02113 240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: C7 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

1+2

Horizontal

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

s eBuvim) Dute 1042024 . oate: 1104 2024
1304 1300
1200 1200 ;
110.0f \;’\ 110.0
100 100
lay
wa
700 MM Y et e | M T e AT U L powom)
600 L A 600 e [ ———
s0d 500 e
10 A0}t
304 30
209 200
100 100
Sosn Sus0. o7, Hoeo. 5o, §0 Fis0 5o B0 B0 . 50 00 7000 o0 o0 ED 0o 7o
Freauency ) Frequency )
site + o3cHo1-cA site + o3cHer1-cA
Condition : PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_240426 HORIZONTAL
. RBM:1000.000KHz VEH: 3000.600KHZ SHT:Auto . RBM:1000.000KHz VEH: 3600_000KHz SHT:Auto
Peak
1 eBuvim) Dute 1042024 I, Date 1042024
1304 1300
1204 1204
g 1o
100 i 100
909 J 909
w09 | w0
i
609 . 09 e
50 T R 50 ——
10 1o
30.0f 3007 —1"
20 200
100 100
Son sas0. o7, Goe. 5o, §0Eiso 5o B0 5o . 50 o00 7000 o0 w000, £ oo Touo
Frequency ) Frequenc )
site + o3cHe1-cA site + o3cHe1-cA
Condition AVG_BE 54 3n HORN_02113_240426 HORIZONTAL Condition  : AVG_S& 3m HORN 62113246426 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C8 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

1+2

Horizontal

Fundamental

Date: 11.04.2024

N
FEAK_BE, 74,

Avg.

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MH2)

ccccc
: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

s00)
100
200
200
100
TR0 G0 5. 5760, G20 50 610 0 G0 S0 B 540 s, 5460
Frequency (WH:)
Site @ @3CHO1-CA
Condit: : PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL
+ RB:1000.000KHz VEW: 3000 .000KHz SUT:Auto
Date: 11042024
1300
1200
1100
v
1000 f
=
809 I Ny

Left blank

TEL : 408 9043300

Page Number

: C9 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - L

1+2 Vertical Fundamental
s0q
byl by i
-y
70| o0 UT WL T LM Y B — 2L L)
09 ol 9 . o
9 500 U
40,0 1 40,0t gt
o
2 2
Condition : PEAK_BE_74 3m HORN_82113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_82113_240426 VERTICAL

Peak
s0q
20q
100.0| o 100.0|
600 7 600) AVG 54
50 ~ 50 F—
30.0f 3000 e —
2 2

Avg.

TEL : 408 9043300 Page Number : C10 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

1+2 Vertical Fundamental

Date: 11.04.2024

Y

a0 M

800 - REAK_BE| 74
700

Py -

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MHz)
site : 03CHO1-CA

Condition : PEAK_BE_74 3m HORN_62113_246426 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 11.04-2024.

L ¥ 'AVG_BE_54]
400)
309
200)
100
160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MH2)
site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02113 240426 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number : C11 of C185



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR241118001B

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz
1+2 Horizontal Fundamental
od
1100 . 1100)
o
wd
700 “’“ oo T T peacun,
O e S A R W‘MNWW» sod | o
409 maW
s
R e T L o i i ;
Condition : PEAK_BE_74 3m HORN_02113 246426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_24@426 HORIZONTAL
Peak
204
o
wd s
40.0f — 40.0) ,_/'—”—/\
30,0/ 30.0] s
Condition : AVG_BE_54 3m HORN_02113_ 240426 HORIZONTAL Condition : AVG_S54 3m HORN_02113_240426 HORIZONTAL
Avg.

TEL : 408 9043300

Page Number

: C12 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

1+2

Vertical

Fundamental

1 (dBuVim) Date: 10-16.2024

Avg.

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) Dates10.16.2024
1300 130
1200 1200 .
109 10|
1000 1004
500 s0a)
w00 a0
700 n gy 700 U T UL T ! uwwymmmn
. o —
0.0 TNt i e A A bl 500 P —
40.0| lnow“""‘ww
200 300
200 204
100 100
W o 0 5070 0% SO 5105150 S0 50 5210 5230 5280 w0 7000, 3000, 00, T G000, 700
Froquoncy (M) Froauency ()
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_62113_240426 VERTICAL
 REW:1000.000KHZ VEW:3000-000KHz SWT:Auto + RBN:1000.000KHz VEW:3000.000KHz SWT:Auto
Peak
1 gBovim Date: 10.16.202¢ ) @Bovim) Date:10-16.2024
1300 1300
1200 1200
109 10|
1000 1004
500 a0l
400 a0
700 700
600 600 AVG 54
10 109
30.0| Jﬂn/—/
200 200
100 100
0 o3 0 So70. 0% SMO 510 Eisa S0 500 5210 5230 52k w0 7000, 5000, 00, £ G500, To00
requency (MHz) Frequency (W)
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 VERTICAL Condition

AVG_54 3m HORN_2113_240426 VERTICAL
: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C13 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

1+2 Horizontal

Fundamental

oo [ soum R
o o
b o .
o] v
o po
- s
70| o0 UT WL T LM Y 1 — 2L
o PV PR RO TR P ST gl b TS e
40,0 mnM
o -
e e
o o
B e - St it e o m
i e
e + oscior-cn ite + oscier-ca
Condition : PEAK_BE_74 3m HORN_82113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_82113_240426 HORIZONTAL
 Togs scam i s e Ak e o s e AT
Peak
oo [ soum R
o o
oo oy
o o
. \
g po
- o
o oo
609 AVG 54|
50.0 S ]
40.0) "]
o
e
o o
B T L A R - R Tk
i e
site + oscrer-ca site . oscier-ca
o L Mo e o o2ias_aeoazs roRszoNTAL 2 i

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

: AVG_S4 3m HORN_02113 240426 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C14 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 11.05.2024.

1000
900
= AEAK 6E. 74
00
s00

) Mot

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MHz)

: 03CHO1-CA

ondition : PEAK_BE_74 3m HORN_62113_246426 HORIZONTAL

: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.05.2024.

m\

< 'AVG_BE_54]
-

~ 1

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MH2)

: @3CHO1-CA

ndition : AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: C15 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - L
1+2 Vertical Fundamental
s0q
byl by :
woq
90.0| A/J‘v 90.0|
) ™
o o L Tod T UL ¥ T S
O Lo w o - ]
500 500 e R
40.0| mnmmww"w
o
2 2
Condition : PEAK_BE_74 3m HORN_02113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_02113_240426 VERTICAL
Peak
s0q
20q
woq
T
80.0| \ 80.0|
609 / 609 —
500 — 500 —
40.0| 40.0| e
30.0f 30007
2 2
Avg.

TEL : 408 9043300

Page Number

: C16 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - R

1+2

Vertical

Fundamental

Peak

Date: 11.05.2024.

1109
1000
900
800
709

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MHz)

k) P SV P e et mmmm‘wwmmw

FEAK_BE, 74,

: 03CHO1-CA

ondition : PEAK_BE_74 3m HORN_62113_246426 VERTICAL

: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.05.2024.

™

\

\\
\

i
s

'AVG_BE_54]

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MH2)

: @3CHO1-CA

ccccc

ndition : AVG_BE_S4 3m HORN_02113 240426 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: C17 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

1+2

Horizontal

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i one 1052024 s one 1052024
109 w09
120.0 120.0/ 1
wna ava oo
100 1000
500 509
509 w09
09 R T (N T NI, U Yl e
o MM\'—"M 9 [W————e
500 . T e e
o 109
00 309
209 209
109 109
o F T, o Fie S0 F 5o o @ S0 o 7o o0 i E o o0
easonty Freasoncy )
site  e3cror-ca site  oscror-ca
Condition : PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_@2113_240426 HORIZONTAL
. Roli: 1000, 000Ktz Vi 3000-000KHz SHT: Auto . Roli: 1000..000Kte Vi 3000000z SHT: Auto
Peak
i one: 1052024 s oue 1052024
1309 w09
100 w0
100 ~ oo
1000 1000
500 509
80| / 80|
09 /f 109
s00 S o
500 —
40.0| -
09
209
109 109
T R T T o 7o o0 T o0 o 700
ecsonsy iy Froqsoncy )
site  o3cron-ca site  oscror-ca
Condition AVG_BE_54 3m HORN 02113 240426 HORIZONTAL Condition

: AVG_S4 3m HORN_02113 240426 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C18 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

1+2

Horizontal

Fundamental

Date: 11.05.2024.

100 A
o -
w

9 REAK_BE| 74
9
o

s, ‘u

Avg.

'AVG_BE_54]
L G BE 5

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350 5370, 5390 5410, 5430, 5460
Frequency (MH2)

: @3CHO1-CA

ndition : AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

209
109
180 5210 5230 5250. 5270, 5290. 5310 5330, 530 5370 5390, 5410 5430 5460
Frequency (MHz)
site : o3CHe1-CA
Condition : PEAK_BE_74 3m HORN_62113_246426 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 1.05.2024
1309
1200
1109
a)
1009 v
90
w00 2

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

1+2

Vertical

Fundamental

A (@BuVim)

Date: 11.05.2024

Avg.

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) aBovim Date: 11052024
1200 1300
1200 1200 1
100 o o)
1000 1000
204 209
a0 Y. a0
700) L e AL === Y e ey
o : me‘/'ww o ,.Www/ \WWNW““'
500 500 el
109 10 Gt
209 309
209 200
109 109
T30 S S0 S0 SWe_ 50 G0 S0 S0 s 50 5 00 700 ED o0 ED D 700
Freaquency (WHz) Freaquency (WHr)
site : o3cHe1-CA site : o3cHe1-CA
Condition : PEAK_BE_74 3m HORN_02113_240426 VERTICAL Condition : PEAK(UNIT) 3m HORN_02113_240426 VERTICAL
+ RBM:1000.000KHz VBi: 3000-000KHz ST:Auto + ROM:1000.00OKHz VBi: 3000-000KHZ SUT:Auto
Peak
) aBovim) Date: 11052024 ) Buvim) Dates 11052024
1300 1300
1200 1200
ool ool
1000 1000
209 209
a0 a0
109 700
a0 a0
o I )
109 -
200
209 209
109 109
T30 S S0 S0 5o 510 Geo S0 S0 s s 5 00 700 ED o0, w000, D To00
Freauency (WHz) Freauency (WHz)
site : o3cHe1-CA site : o3cHe1-CA
Condition AVG_BE_54 3n HORN_02113_240426 VERTICAL Condition

: AVG_S4 3m HORN_02113 240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

1+2

Vertical

Fundamental

Peak

Date: 11.05.2024.

MW/WMAAA

FEAK_BE, 74

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MHz)

ccccc
: @3CHO1-CA

: PEAK_BE_74 3m HORN_62113_240426 VERTICAL
: RBW:1000.000KHz VBIl:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.05.2024.

ccccccc
: @3CHO1-CA

5370, 5390, 5410, 5430 5460

: AVG_BE_S4 3m HORN_62113_246426 VERTICAL
uto

: RBN:1000.000KHz VEW:0.@10KHz SWT:A

Left blank

TEL : 408 9043300

Page Number

: C21 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

1+2

Horizontal

Fundamental

1 (@BuVim)

Date: 10-16.2024.

Avg.

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto

o
100 110.0 1
oy TATATAY s
by
s
700] qoof T WL T PEAK(UNI).
b Wiy, -
A A Mt A s s00) WW"WWW
40,0} Anaw“'w“”w
-
I T Y R S o o
Condition : PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_@2113_24€426 HORIZONTAL
Peak
o
.
700 700 J
j
- ) RN g i —— ]
e B I —
30.0{ 00~
i e
Condition : AVG_BE_54 3m HORN_©2113_240426 HORTZONTAL Condition

: AVG_S4 3m HORN_02113 240426 HORIZONTAL
: RBW:1000.009KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 10-16.2024

i

FEAK_BE 74

7

80 5210 5230 5250 5270 5290, 5310, 5330, 53%0. 5370, 5390, 5410, 5430. 5460
u

: @3CHO1-CA
: PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 10-16.2024.

1300
1209
0
1000
900
800
700
500

400
300
200
100

:

80 5210 5230 5250 5270 5290, 5310, 5330, 53%0. 5370, 5390, 5410, 5430. 5460
Froquency (MHz)

site

Condition

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number

: C23 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH38 5190MHz - L
1+2 Vertical Fundamental
1100} 110.0{ 1
70,0 T 700 H+ IR 11 f ml PEAK(UNIY,
a0 WNM%M a0l e
500 s00) | DT I
400 ,MWWM
s
d
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_02113_240426 VERTICAL
Peak
wog
e
609 J 609 AVG 54
500 W s00] ———F —
400 400 /_,r/«—«/
pE—
o
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition AVG_54 3m HORN_02113_240426 VERTICAL
Avg.

TEL : 408 9043300

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

1+2

Vertical

Fundamental

Peak

Date: 10-16.2024

o /W‘r\m

A

FEAK_BE 74

80 5210 5230 5250 5270, 5290, 5310. 5330, 5350,
u

: @3CHO1-CA

370 5390, 5A10. 5430 5460

ondition : PEAK_BE_74 3m HORN_62113_246426 VERTICAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 10-16.2024.

1300
1209
0
1000
900
800
700
500

400
300
200
100

VIV

80 5210 5230 5250 5270 5290, 5310, 5330, 53%0. 5370, 5390, 5410, 5430, 0
Froquency (MHz)

site

Condition

: @3CHO1-CA

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

: AVG_BE_S4 3m HORN_02113_240426 VERTICAL

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH46 5230MHz - L
1+2 Horizontal Fundamental
10.0) W’\ 110.0|
800 M 800
709 W,MW 700 H+ IR 11 | i PEAK(UNI,
wd —
o 500 “WWM o
40.0| tnoM
s
d
Site : @3CHO1-CA Site : @3CHe1-CA
Condition PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_246426 HORIZONTAL
Peak
1000 PaVaVa 1000
e
70.0f / 700|
600 600 AVG 54
500) — s00) e e—
I e et
i I —
30.0| 3007
o
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 HORIZONTAL Condition AVG_54 3m HORN_©2113_240426 HORIZONTAL
Avg.

TEL : 408 9043300
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 1

10162024

SRsn

*“v,,wMn
vy

FEAK_BE 74

80 5210 5230 5250 5270 5290, 5310. 5330, 53%0. 5370, 5390, 5410, 5430,
u

: @3CHO1-CA

ondition : PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

450

Left blank

Avg.

Date: 10-16.2024.

180 5210 5230 5250 5270 5290, 5310, 5330, 53%0. 5370, 5390, 5410, 5430,
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

450

Left blank

TEL : 408 9043300
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - L

1+2 Vertical Fundamental

1 (dBuVim)

Date: 10-16.2024 ) (@Buvim) Date: 10.16.2024
1309 1300
1209 1200 -
10.0) M m 110.0f
1000 1000
900 90|
800 . 800 \
o001 M 00— RS H = In PEAK(UNI).
e
500 . 500 o
saqfretininiriterin il baiesll S04 P
y Liotassangrm
00 400
300 300
200 200
100 100
00 5030, 5050, 5070 5090, M0, 510, G150 5170 5190, 5210 5280 5260 000 2000, 3000, 000, 5000, G000, 7000
Frequency (MiHz) Froquency (Miz)
site : @3CHe1-CA site : e3cHe1-cA
Condition PEAK_BE_74 3n HORN_02113_240426 VERTICAL Condition : PEAK(UNIT) 3m HORN_62113_240426 VERTICAL
: RBM:1000.000KHz VBW:3000.000KHz SWT:Auto : RBN:1000.000KHz VBW:3000.000KHz SWT:Auto
J (@Buvim) Date: 10-16.2024 A @Buvim) Date: 10-16.2024
1300 1300
1209 1200
0 1oaf
1000 N /'\/\ 1000
900 90|
800 800

VG 54
500) P D—————
400
300)
200)
100 100]

00 5030, 5050, 5070, 5090. 5110, 5130 5150 5170, 5190, 5210, 5230. 5260 000 2000 3000, 4000, 5000, 000, 7000

Froquency (MHz) Frequency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 VERTICAL Condition : AVG_S4 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C28 of C185



ssanranas. FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

1+2

Vertical

Fundamental

Peak

Date: 10-16.2024

T

% neRk ot 74

Iy

gy

80 5210 5230 5250 5270 5290, 5310, 5330, 53%0. 5370, 5390, 5410, 5430. 5460
u

: @3CHO1-CA

ondition : PEAK_BE_74 3m HORN_62113_246426 VERTICAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 10-16.2024.

‘:::JWL

e

Sy

180

5210 5230, 5250, 5270, 5290 5310 5330 5350 5370, 5390, 510 5430, 5460
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
) uvimy Date: 10-16.2024 ) Buvim) Dates10.16:2024
1300 1300
1200 1200
1100 1100
i
R AL S 10
900 a0
800 800
700 " »"/ LY e e | B o e e |
o0q eI w09
500 500
w4 P ———
300 300
200 200
100 100
0 S, S0, 5070 508 50 S0 B0 B S0 G s 50 00 7000, D 000 ED o0 7
Frequency (WHz) Frequency (Wr)
site : e3cHo1-CA site : e3cHo1-CA
Condition : PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_62113_24@426 HORIZONTAL
: RBH:1000.000KHz VEW:3000.000KHz SWT:Auto + RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
s aBovim Date: 10-16.2024 ) @Buvim) Dates10.16:2024
1300 1300
1200 1200
1100 1100
:
1000 1000
NV NV IAA
900 a0
300 800
700 700
600 \ 500
> VG 54
! e
500) o 500 o ——
40.0| 40.0| e
! pim—
300 s00FTTTT
200 200
100 100
00 S, 500, 5070, 5080 510 510 S0 B S0 G0 50 570 00 7000, 5000, 000, £ w000, 700
Frequency (WHz) Freaquency (WHe)
: e3CHo1-CA site + e3CHo1-CA
Condition : AVG_BE_54 3m HORN_2113_240426 HORIZONTAL Condition : AVG_S54 3m HORN_02113_240426 HORIZONTAL
: RBH:1000.000KHz VEW:0.010KHz SWT:Auto + RBN:1000.000KHz VEW:0.010KHz SUT:Auto

TEL : 408 9043300 Page Number : C30 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 10-16.2024

A

\ FEAK_BE 74

W
WWMW&

ey W

80 5210 5230 5250 5270 5290, 5310, 5330, 53%0. 5370, 5390, 5410, 5430. 5460
u

: @3CHO1-CA

ondition : PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 10-16.2024.

1300
1209
0
1000
900
800
700
500

400
300
200
100

Y

80 5210 5230 5250 5270 5290, 5310, 5330, 53%0. 5370, 5390, 5410, 5430. 5480
Froquency (MHz)

site

Condition

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

=
WIFI Band 1 5150~5250MHz Band Edge @ 3m
1000 ST VAVLY 1000|
700) 1t ool —HT—L RS Hf f H PEAK(UNI)
600 el 604
o]
et nghitngspetofacrs s W
s0.0) s00) WWWWM
- o "
s
wd
Site : @3CHe1-CA Site : @3CHe1-CA
Condition PEAK_BE_74 3m HORN_02113_246426 VERTICAL Condition © PEAK(UNII) 3m HORN_©2113_240426 VERTICAL
s
%00 @VAViVAVAVAN 50|
600 [/ 600 AVG 54
B e E———— 50 L —
400 mo/_/_/_,/————/w
s
b
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_02113_240426 VERTICAL Condition AVG_S54 3m HORN_02113_240426 VERTICAL

TEL : 408 9043300

Page Number : C32 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - R

1+2

Vertical

Fundamental

Peak

Date: 10-16.2024

SEEs

R v

PG LESN) IR CN R S S|

FEAK_BE 74

80 5210 5230 5250 5270 5290, 5310, 5330, 53%0. 5370, 5390, 5410, 5430. 5460

Froquency (MHz)
: @3CHO1-CA

ondition : PEAK_BE_74 3m HORN_62113_246426 VERTICA!

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

L

Left blank

Avg.

Date: 10-16.2024.

130
120
o
100,

90

80,
704
60,

400
30
204

100

0|

9
0)
9
9
9
9
9

9
9
o

VIV,
(AVG_Be_54]
R R I

180

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

5210 5230, 5250, 5270, 5290 5310 5330 5350 5370, 5390, 510 5430, 5460
Froquency (MHz)

Left blank

TEL : 408 9043300
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

1+2 Horizontal Vertical

Date: 10-22.2024 A @Buvim) Date: 10-22.2024
1300) 1300
1200) 1209
1109 1109
1000) 1009
909 909
809 PEAKTUNI) 00 PEAK(UNI)
B S e e e S | B S s S S B e e S eSS SR S B s S
609 VG54 609 VG 54
500 i i D m— 509) e Pmpr———, OV VT
400 a0g
300 309
209 209
100 109
0008000, 0000 12000 g 76000, 8000 0008000, 0000 12000, 74000 7600, [
Freauency (MHz) Frequency (MHz)
site : 03CHO1-CA sit, : 03CHO1-CA
Condition : PEAK(UNIT) 3m HORN_02113_240426 HORTZONTAL Condition

: PEAK(UNIT) 3m HORN_62113_240426 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C34 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

1+2 Horizontal Vertical

Date: 10.22-2024. Date: 1022-2024
1300 1300)

1200 1200)

100 1109

1000 1000)

900) 900

s00) 800)

700) 700

609 600 V654
500) 500

L e R SIS AR 00 |
300) 300

200) 200)

100) 109

0600 12000, 13000, 4000, 5000, 16000, 7000, 8000 10600 12000, 3000, 14000, 15000, 6000, 7000, 18000
Froquency (MHz) Frequency (Miz)

Site : @3CHO1-CA site : @3CHO1-CA
Condit: : AVG_54 3m HORN_02113_240426 HORIZONTAL Condition : AVG_54 3m HORN_02113_240426 VERTICAL

10.6G
~18G
Avg.

TEL : 408 9043300 Page Number : C35 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1+2 Horizontal Vertical

Date: 1.05.2024 Date: 1.05.2024
1309 1309
1200 1209
1100 1109
1009 1009
90 909
809 PEAK(UNI) 209 PEAK(UNI)
ool = —— S e ——— = b
609 6 5] 609 V6 54|
L P Rr——— S B e PR Wr———— O M -
409 409
300 309
209 209
109 109

0008000, 70000, 2000 4000 6000 8000 0008000, 0000 12000 4000 6000 8000

Frequency (MHz) Frequency (MHz)

site + @3CHO1-CA site + 03CHO1-CA
Condition : PEAK(UNII) 3m HORN_62113_246426 HORIZONTAL Condition

: PEAK(UNII) 3m HORN_62113_246426 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C36 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1+2 Horizontal Vertical

Date: 1.05.2024 Date: 1.05.2024
1309 1309

1200 1209

1100 1109

1009 1009

90 909

809 809

709 709

609 6 54| 609 /G 5
500 500

e e R B (i R ———— e
300 309

209 209

109 109

0600 12000 3000 74000 75000 76000, 7000, 18000 0600 2000 3000 14000 7500, 76000, 7000 18000
Frequency (MHz) requency (MHz)

site + 3CHO1-CA site + @3CHO1-CA
Condition : AVG_S4 3m HORN_62113_246426 HORIZONTAL c

ondition : AVG_S54 3m HORN_02113 240426 VERTICAL

10.6G
~18G
Avg.

TEL : 408 9043300 Page Number 1 C37 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1+2 Horizontal Vertical

Date: 1.05.2024 Date: 1.05.2024
1309 1309
1200 1200
1100 1109
1009 1009
90 909
809 PEAK(UN) 209 PEAK(UN)
ool = —— S e ——— = b
609 G : 609 6 54|
s00f ee——— RO T U soaf TSP S
409 409
300 309
209 209
109 109

0008000, 70000, 2000 4000 6000, 8000 0006000, 0000, 2000 000, 6000, 78000

Frequency (MHz) Frequency (MHz)

site : e3cHe1-CA site : e3CHe1-CA
Condition : PEAK(UNII) 3m HORN_62113_246426 HORIZONTAL Condition

: PEAK(UNII) 3m HORN_62113_246426 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C38 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1+2 Horizontal Vertical

Date: 1.05.2024 Date: 1.05.2024
1309 1309
1200 1209
1100 1109
1009 1009
90 909
809 809
709 709
600 5 500 o5
500 500
OO e Qe ——e—— ]
300 309
209 209
109 109
0600 12000 3000 74000 75000 76000, 7000, 18000 0600 2000 3000 14000 7500, 76000, 7000 18000
Frequency (MHz) requency (MHz)
site + 3CHO1-CA site + @3CHO1-CA
Condition : AVG_S4 3m HORN_62113_246426 HORIZONTAL Condition

: AVG_S4 3m HORN_02113 240426 VERTICAL

10.6G
~18G
Avg.

TEL : 408 9043300 Page Number : C39 of C185



ssanranas. FCC RADIO TEST REPORT

Report No. : FR241118001B

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 10-23.2024.

A 6Buvim) Date: 10-23.2024
1300 1300
1200 1200
10| 1109
1009 1000
900 509
2o PEAK(UN) 809 PEAKUND,
B S e e e  n S | B S S B B e S eSS o SR S B s S
s0) G 54 609 G 54
500) Lo e A b 2 P Ll PR messes—t e Le e N ———
400 400
300 300
200 200
109 109

0006000 70000 72000 Ta000. 6000, 8000 000600, 000, 7200, 74000, 76000 T

Freauency (MHz) Frequency (MHz)

site : e3CHe1-CA site : 03CHe1-CA
Condition : PEAK(UNIT) 3m HORN_02113_240426 HORIZONTAL Condit:

: PEAK(UNIT) 3m HORN_62113_240426 VERTICAL

TEL : 408 9043300

Page Number : C40 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

1+2 Horizontal

Vertical

Date: 10.23:2024 A (@BuVim) Date: 1023.2024
1300 1300)
1200 1200)
04 1109
1000 1000)
900) 900
s00) 800)
700) 700
609 G 54 600 V654
500) 500
Y S e S SR e 400) — e
300) 300
200) 200)
100) 109
0600 12000, 13000, 4000, 5000, 16000, 7000, 8000 10600 12000, 3000, 14000, 15000, 6000, 7000, 18000
Froquency (MHz) Frequency (Miz)
Site : @3CHO1-CA site : @3CHO1-CA
Condit: : AVG_54 3m HORN_02113_240426 HORIZONTAL Condit

: AVG_54 3m HORN_02113_240426 VERTICAL

10.6G
~18G

Avg.

TEL : 408 9043300 Page Number : C41 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

1+2 Horizontal Vertical

) @Buvimy Date: 11052024 ) (@wuvimy Date: 11052024
1300 1300
1200 1200
1100 1100
1000 1000
900 900
809 PEAK(UNI) 809 PEAK(UNI)
ool = —— S e ——— = b
609 VG 54| 609 VG 54|
500) o S R R —— soo o A R
100 100
200 300
200 200
100 100
500000 a0, 2000, a0, To0m0. a0 00000 o000 72000, a0, o000, a0
Freaquency (WHz) Freaquency (WHz)
site : e3cHO1-CA site : e3cHO1-CA
Condition : PEAK(UNII) 3m HORN_02113_240426 HORIZONTAL Condition

: PEAK(UNII) 3m HORN_62113_246426 VERTICAL

Peak
Avg.

TEL : 408 9043300 Page Number : C42 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

1+2 Horizontal Vertical

Date: 11.05.2024

Date: 11.05.2024
1300 1300
1200 1200
1109 1100
1000 1000
900 900
800 800
709 700
500 5 500 6 54|
500 500
400 — U | T ————
309 300
200 200
100 100
0600 200, 73000, 74000, 75000 6000 000 18000 0600 200, 73000, 74000, 75000 T6000. 000, 18000
Frequency (MHz) Frequency (MHz)
site : @3CHe1-CA site : @3CHe1-CA
Condition : AVG_S54 3m HORN_02113_240426 HORIZONTAL Condition

: AVG_S4 3m HORN_02113 240426 VERTICAL

10.6G
~18G
Avg.

TEL : 408 9043300 Page Number : C43 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 11.05.2024

1 (@BuVim)

Date: 11.05.2024

oo AR

=R

PEAK(UNI)

AVG 54

e

R

0008000, 10000,

site : 03CHO1-CA

12000, 4000,
Frequency (MHz)

: PEAK(UNII) 3m HORN_62113_246426 HORIZONTAL

16000,

8000

roolF— R

=R

PEAK(UNI)

AVG 54

ISP SO S e——r—

i AT

s

0008000, 10000,

site : e3CHe1-CA
i : PEAK(UNII) 3m HORN_62113_246426 VERTICAL

12000, 4000,
Frequency (MHz)

16000,

8000

TEL : 408 9043300

Page Number
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz

1+2 Horizontal Vertical

1 (@BuVim) Date: 11.05.2024 1 (0B

uvim) Date: 11.05.2024
1300) 1300)
1200) 1200)
110, 100)
1000) 1000)
90, 900)
800) 800)
700 700
609 AVG 54 609 AVG 54
50 500
s I e | e — S I ————
300 30
200) 200)
109 10
10600 12000, 3000, 14000, 15000, 16000, 7000, 8000 0600 12000, 3000 14000, 15000, 16000, 7000, 8000
Frequency (MHz) Frequency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_S4 3m HORN_02113_240426 HORIZONTAL Condition

: AVG_S4 3m HORN_02113_240426 VERTICAL

10.6G
~18G
Avg.

TEL : 408 9043300 Page Number : C45 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 10-23.2024 A @Buvim) Date: 10-23.2024
1300) 1300
1200) 1209
1109 1109
1000) 1009
909 909
809 PEAK(UNI| 809 PEAKUND,
B e e e S | B S s S S LY S B e B A B | A=
609 VG 54| 609 VG 54
509 s s A Do e 500 - o AN T Ao
TR B —— 4 o PR U ————— e B
400 I 409
300 i 309
209 i 209
100 | 109
0008000, 0000 12000 14000, 76000, 8000 0008000, 0000 12000, 74000 7600, [
Freauency (MHz) Frequency (MHz)
site : 03CHO1-CA site : 03CHO1-CA
Condition : PEAK(UNIT) 3m HORN_02113_240426 HORTZONTAL Condition

: PEAK(UNIT) 3m HORN_62113_240426 VERTICAL

TEL : 408 9043300

Page Number : C46 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz

1+2 Horizontal

Vertical

Date: 10.23:2024 A (@BuVim) Date: 1023.2024
1300 1300)
1200 1200)
04 1109
1000 1000)
900) 900
s00) 800)
700) 700
609 G 54 600 V654
500) 500
P — T mme | wof
300) 300
200) 200)
100) 109
0600 12000, 13000, 4000, 5000, 16000, 7000, 8000 10600 12000, 3000, 14000, 15000, 6000, 7000, 18000
Froquency (MHz) Frequency (Miz)
Site : @3CHO1-CA site : @3CHO1-CA
Condit: : AVG_54 3m HORN_02113_240426 HORIZONTAL Condit

: AVG_54 3m HORN_02113_240426 VERTICAL

10.6G
~18G

Avg.

TEL : 408 9043300 Page Number 1 C47 of C185



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

1+2

Horizontal

Vertical

Peak
Avg.

) @Buvim) Date: 10232024 A (6Buvim) Date: 10.23.2024
1300 1300
1200 1200
1109 1100
1000 1000
09 900
209 PEAK(UNI) 00 PEAK(UNI)
70.0) = R ) 00— R 1 ) f 1 f
609 ) 609 AVG 54
500 fobi i s 50| e
(PP —— e e PR R——— e T
00 00
309 300
200 200)
100 100]
0008000 0000, 2000, 000, 5000 000 000 6000 0000 2000 Taow0. 6000, 8000
Froquency (Miz) Froquency (Miz)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : PEAK(UNIT) 3m HORN_02113_240426 HORTZONTAL Condition 3m HORN_62113_240426 VERTICAL

: PEAK(UNIT)

TEL : 408 9043300

Page Number

: C48 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz

1+2 Horizontal Vertical

Date: 10-23.2024 Date: 10.23-2024
1300) 1309

1200) 1209

10.0) 100

1000) 1009

900 90.0)

800 800

700 700)

60 WG 54 600 AVG 54
s00) 500

B e B e e g | e e e e e et —
300 300)

200 200

100 100

0600 2000, 13000, 14000, 5000, 16000, 7000, 8000 10600 12000, 3000, 14000, 15000, 6000, 7000, 18000
Frequency (MHz) Frequency (MHz)

Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG_S54 3m HORN_02113_240426 HORIZONTAL

Condition : AVG_54 3m HORN_02113_240426 VERTICAL

10.6G
~18G
Avg.

TEL : 408 9043300 Page Number : C49 of C185



ssanranas. FCC RADIO TEST REPORT

Report No. : FR241118001B

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz

1+2 Horizontal

Vertical

Date: 10-23.2024.

A (@Buvim) Date: 1023.2024

1300
1200
10|
1009

PEAK(UND]|
LY S e E | S S N S S

Condition : PEAK(UNIT) 3m HORN_02113_240426 HORTZONTAL

Peak

Avg.

G 54
LY o o e ————T .|
400
300
200
109
%00 8000, 70000 72000 Ta000. 6000, 8000
Frequency (WHa)
site : e3CHe1-CA

e e S |

0008000, 10000,

7200, 74000, 76000 C
Freauency (WHz)

: 03CHe1-CA

: PEAK(UNIT) 3m HORN_62113_240426 VERTICAL

TEL : 408 9043300

Page Number : C50 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz

1+2 Horizontal

Vertical

Date: 10232024 ) (@Buvim) Date: 10232024
1309 1300
1209 1200
00 1100
1000 1000
900 909
800 800
700 709
500 eE 500
500 500
T S S T | 400 i — NS
300 309
200 200
100 100
0600 72000, 73000, 000, 5000, 76000, 000, 18000 0600 200, 3000, Ta000. 500, 6000, 000 18000
Froquency (i) Froquency (Miz)
site : @3cHe1-CA site : e3cHe1-cA
Condit : AVG_54 3m HORN_02113_240426 HORIZONTAL Condit:

: AVG_54 3m HORN_02113_240426 VERTICAL

10.6G
~18G

Avg.

TEL : 408 9043300 Page Number : C51 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

1+2 Horizontal Fundamental

1 (@BuVim)

P oo P
s0d s0d
204 20q ,
o g
1w0g 1woq
wd wd
wd wd
700 qoof UT VL R
o I o
500 A ; 500 \,WMAMMMM L
40.0) 40.0) -WMMW
s s
2 2o
s s
e T T e i e 5 o
S P~
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : PEAK_BE_74 3m HORN_©2113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_©2113_240426 HORIZONTAL
oo, com v samaaatne A e sca v soma oo AT
Peak
. P oo P
s0q s0d
204 20q
o g
1wog 1woq
wd wd
80| [/V 80|
i~ o
wd L wd
-

s
q ] p—— sud /_/\/_/J\A ———
ad P -
e

%00 %00
204 200
109 109

I R D T oo T i T o To00

reauency i roavoney )

Site : @3CHO1-CA Site : @3CHO1-CA
Condition : AVG_BE_S54 3m HORN_02113_240426 HORIZONTAL Condition : AVG_54 3m HORN_62113_2406426 HORIZONTAL

: RBW:1000.000KHz VB:0.010KHz SWT:Auto : RBW:1000.000KHz VB:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C52 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 11.04.2024

!
I
80.0 \/M

700 MW

v

M,
eSO TN AN RSN T |

FEAK_BE, 74,

180 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MHz)

: 03CHO1-CA

ndition : PEAK_BE_74 3m HORN_62113_246426 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.04-2024.

'AVG_BE_54]

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MH2)

ccccc
: @3CHO1-CA

ndition : AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

1+2

Vertical

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AVG_S4 3m HORN_02113 240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i Date: 11042024 JdBuvim) oate: 11042020
1309 1300
1200 1204 s
o 1o
1000 100
a0 a0
s s
700 700 ——FHF——H— Lf Pk
Py : 600 =
Sogfrsat e " 500 - Wuwww-w"
40.0| mnwwww
09 30
204 204
109 109
R N T DT oo 5o o o0 D oo Tou
reauency iz reauency e
site  e3cHo1-ca site  e3cro1-ca
Condition : PEAK_BE_74 3m HORN_82113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_82113_240426 VERTICAL
. RoW: 1063, 006KHz VBH: 3000.006KH: SWT: Auto . RoW: 1000. 006Kz VBi: 3000.006KH: SWT:Auto
Peak
Date: 1104204 JgBvim Date: 11042024
1300 1509
1200 1200
1o 1o
1000 1009
s0d a0
s s
700 70
Py o]
500 .
ad
09
204
109 109
R I T i oo o oo o0 o oo
reauency iz Hreauency 2
site  e3cHo1-ca site  e3cro1-ca
Condition AVG_BE 54 3m HORN 02113 240426 VERTICAL Condition

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

1+2

Vertical

Fundamental

Peak

Date: 11.04.2024

FEAK_BE, 74,

7

160 5210 5230, 5250, 5270, 5200, 5310. 5330, 5350, 5370, 5390 5410, 5430, 5460
Frequency (MHz)

: 03CHO1-CA
: PEAK_BE_74 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.04-2024.

'AVG_BE_54]

cccccc

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113 240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

5370, 5390, 5410 5430 5460

Left blank

TEL : 408 9043300

Page Number
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - L

1+2 Horizontal Fundamental

A (@BuVim)

oates 1.0 2024 i oates 108 2020
1309 1300
1200 1200 5
o 1o
1000 L 100
a0 Y a0
s \ s
700 el N VI R T I U B —
Py . s ]
] ) s o
ot i oyl MMVMW"“‘W {
ad Pt - \
09 304 ‘
204 204 [
109 109 |
5550 B080, 5070, 090, 510 FiSG, 5150 F¥70 5100, 2 5250 5360, $a70 Faen 590,55 oo 5o o o0 ED D 700
Heauencs oz Freauency )
site  e3cHo1-ca site  e3cro1-ca
Condition : PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_@2113_240426 HORIZONTAL
. RoW: 1063, 006KHz VBH: 300.006KH: SHT: Auto . ROW:1000. 006Kz VBH: 3000.006KH: SHT:Auto
- oates 1.0 2024 - oates 108 2020
1300 1509
1200 1200
1o 1o
I
1000 1009
s0d a0
w00 / w00
700 o 5

700)

1
500) 500) W s
500 500 e
400) 400

309 300/
200) 200
100 100
5030, 5050, 5070, 5090 5110, 5130. 5150, 5170. 5190, 5210, 5230. 5250, 5270, 5290, 5310, 53 000 2000 3000. 4000, 5000, 5000, 7000
Frequency (MH2) Frequency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition AVG_BE_54 3m HORN_02113_240426 HORIZONTAL Condition : AVG_S4 3m HORN_02113 240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C56 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

1+2

Horizontal

Fundamental

Date: 11.04.2024

A

¥ "

fla
b prassaib b

Avg.

AVG_BE 54|
500 e

400)

309

200)

100

220 5250, 5270, 5200, 5310 5330 5350 5370, 53%0. 5410 5430 460
Frequency (MH2)
site : @3CHO1-CA
Conditio

: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

209
109
e S o Suo Teo B0 S s mw 560
Freauency (WHz)
site : @3CHO1-CA
Condit : PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL
+ RBM:1000.000KHz VBi: 3000-000KHz ST:Auto
Date 1.04.2024
1300
1200
ool
1000
209
800 / V\
109 - -
60.0) Wad

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

1+2

Vertical

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AVG_S4 3m HORN_02113 240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o J— sovm [
1o 1o
1o 1o :
110.0| }v\ 1100
wno wno
wd wd
wd K wd
09 e T T | | ST PV
600 . 600 I e —
- n——. w0 S R S—" L Ze
o P |
o by |
2 2 }
o o [
oo ST o R0 S S 0 S S 0 S e o 70 o o0 o0 o0 00
XL ey
site : eachon-ca site : acmon-ca
Condition . PEAK_BE_74 3m HORN_02113_240426 VERTICAL Condition © PEAK(UNII) 3m HORN_02113_240426 VERTICAL
s o0, bomte Va 3000 000Kne ST Aute s 1000 boats Vai 3000 000kre ST Aute
Peak
aoum J— sovm J—
1o 1o
1o b
o o .
no wnd
wd wd
wd . wd
709 /f/f 700
wf Iy _—
504 ] A 504 —
o o
30.0f 300
2 -
o o
oS0 ST S SR 50 S S %0 S S 0 S e o 70 e o0 o o o0
L .
site : achan-ca site : achan-ca
Sonition e B 54 3m HORN 02113 240426 VERTICAL Conition

TEL : 408 9043300

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

1+2

Vertical

Fundamental

Peak

Date: 11.04.2024

w PEAK_BE 74|
1

P b oicnsbosmiggotigi

220

5250 5270, 5200 530, 530, 530 5370, 5300 5410 5430, 460
Frequency (MH2)

: 03CHO1-CA
: PEAK_BE_74 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.04-2024

AVG_BE 54|
500l s

220

5250 5270 5290, 5310, 5330, 530 5370, 53%0. 5410 5430 460
Frequency (MH2)

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113 240426 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1+2

Horizontal

Fundamental

1 g8V

) Date: 10-16.2024

Avg.

1 gBuvimy ot 10102024
1200 1300
1200 1200
109 o)
100 1000
50 %00
7000 00— RS H—f f Lt PEAK(UNI).
;
s0d Py s
A et
500) 500) it b # et
s
400/ 40.pfahcs
200 200
200 200
10 100
o O T ) T oo £ oo £ o0 )
Trecuency (i) Frsquency iz
Site : @3CHe1-CA Site : @3CHe1-CA
Condition PEAK_BE_74 3m HORN_62113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_©2113_240426 HORIZONTAL
- RGM: 1000.000KHz VBH: 3000.000KHz SHT : Auto - RBW:1000. 006KHz VBH: 3000_006KHz SWT: Auto
— bt 10162024 - bates 1016 2024
130 1300
1200 1200
oo 10|
10— AV 1000
s0d | o
500 o
700 T
609 VG BE 54| 609 AVG 54
500 £ 500 —
400 tno/—/_/f/'—*/\_'
300 %00
00 200
109 100
o EOa. R R TR T oo £ oo £ w0 Towo
reauency iy Frsquoncy iz
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_62113_240426 HORIZONTAL Condition AVG_S54 3m HORN_02113_240426 HORIZONTAL
- RGW:1600.006KHz VBH:0.0160KHz SWT:Auto

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1+2

Vertical

Fundamental

Avg.

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

— vt 10.15.2024 I e 10162024
1500 1300
1200 1200 :
1100) s 10.0]
100 1000
500 %00
00 PEAK_BE 74 s00)
7007 700l U T UL IS H | = PEAK(UNIY,
}
600 P o]
0a) Ml ) =04 M e e
w0 and
300 300
04 Y
100 100
o T - T oo o0 i T o )
reasoncy iy Froauency e
Site : @3CHO1-CA Site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_©2113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_02113_240426 VERTICAL
" Re: 1063, 000Kz VER: 3000 000Kz SWT:Auto . RoW: 1000. 000Ktz VBH: 3000-006KHz SWT: Auto
Peak
— e 10.48.2024 I bae: 10162024
1500 1300
1200 1200
109 04|
100.0 CAY 100.0{
200 %00
500 s
700 7
o0 \\ G B 54 609 A6 54
500 = 509 = E—
400 [ ——— e
300 300
200 200
109 100
5 - = Y T oo o0 i o E )
Hreency k) Froavency i
Site : @3CHe1-CA Site : @3CHO1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition AVG_54 3m HORN_02113_240426 VERTICAL
- ReW+1630. 000Kz VaM:0. 610KHz SWT:Auto

TEL : 408 9043300

Page Number
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - L

1+2 Horizontal Fundamental

1 @BuVim)

Date 1052024 ) By Date: 1052024
1300 1300

120.0| 120.0| 1

1100 vl 109

%09 \ 900

[

80.0) MJI 80.0) i

00 M N‘“\(\M qeof BT WL ST WU PEAK(UNI)
a0 ; b, a0 —

” e
TP IPTVIPN S I R o

. WUMM

<00 400

200 200

200 200

100 100

G0 5030, S050. B07o. 50%6 510, 5190 5150, 570 590, 5210, 5250, 5260, 5270, 5290, oo, 00 7000, So00. o0 5000, oo 7a00
Tronuency k) Froquency (k)
+ o3cHo1-cA it  oacHo1-cA

Condition : PEAK_BE_74 3m HORN_©2113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto : RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Peak

1 @BuVim) Date: 11.05.2024. 1 @BuVim) Date: 11.05.2024.

VG 54

o —

400) 400 e
B
300 300
200) 200
109 109
00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310 5340 000 2000, 3000, 4000, 000, 5000. 7000
Frequency (MHz) Frequency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL Condition : AVG_S4 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VB:0.010KHz SWT:Auto : RBW:1000.000KHz VB:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C62 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH52 5260MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 11.05.2024

PEAK_BE 74|

220

5250 5270, 5200 530, 530, 530 570, 5300 5410 5430, 460
Frequency (MH2)

: 03CHO1-CA
: PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.05.2024.

s

500 \\\ AVG_BE 54|

500
S~

400)

309

200)

100

220 5250, 5270, 5200, 5310 5330 5350 5370, 53%0. 5410 5430 460

Frequency (MH2)

site : @3CHO1-CA

Condit

: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH52 5260MHz - L
142 Vertical Fundamental
700 w’m/w qoof UT T ST L1 F Y | — L
“ i ot b R e ]
40,0 A,nWW
2
Condition : PEAK_BE_74 3m HORN_82113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_62113 240426 VERTICAL
Peak
byl
s00) 1 = 500 1
00| 40,0 I /7,—-——/A”’/
s o
2
Site : @3CHe1-CA Site : @3CHO1-CA
Avg.

TEL : 408 9043300
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH52 5260MHz - R

1+2

Vertical

Fundamental

Peak

Date: 11.05.2024

A

g e

"
n\W"\«‘u

220

5250 5270 5200 530, 530, 530 5370, 5300 5410, 5430, 460
Frequency (MH2)

: 03CHO1-CA
: PEAK_BE_74 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.05.2024.

AVG_BE 54|
I N N O N

220

5250 5270 5290, 5310, 5330, 530 5370, 53%0. 5410 5430 460
Frequency (MH2)

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113 240426 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH60 5300MHz - L
1+2 Horizontal Fundamental
00
00 100 ,
.
90| MJ w\ 90|
700 "o o el | IS o I N T I U R E——
= * e o R ——
400 40.0lusminedman a8 |
Iy |
o o }
[
Condition : PEAK_BE_74 3m HORN_82113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_82113_240426 HORIZONTAL
Peak
200
200
1000 &Y 1000
709 A 700
60.0) N 60.0)
. .
30.0f 3000 = ="
o o
Avg.

TEL : 408 9043300
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 11.05.2024

W"M
soousur !

A

sttt

PEAK_BE 74|

220

5250 5270, 5200 530, 530, 53%0. 570, 5300 5410, 5430, 460
Frequency (MH2)

: 03CHO1-CA
: PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.05.2024.

AVG_BE 54|

220

5250 5270 5290, 5310, 5330, 530 5370, 53%0. 5410 5430 460
Frequency (MHz)

ccccc
: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - L

1+2

Vertical

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i Dat: 11052024 JdBuvim) oat: 11052024
1309 1300
120.0| 120, 1
o 1o
1000 100
a0 b, a0
s 1 s
700 700 ——FHF——H— Lf -‘\&
Py Py
i N s Mwwﬂ RS {WWMW
40.0| mnvMM
o I
- - !
109 109 |
5550 B080, 5070, 096, 5T FiSG, 5150 F¥70 5100 Fafa 5250 5360, Sa70 B2 50,55 oo 5o o o0 ED oo Tou
Heauency e reauency e
site  e3cHo1-ca site  e3cro1-ca
Condition : PEAK_BE_74 3m HORN_82113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_82113_240426 VERTICAL
. RoW: 1063, 006KHz VBH: 3000.006KH: SWT: Auto . RoW: 1000. 006Kz VBi: 3000.006KH: SWT:Auto
Peak
- Date: 11052024 JgBvim oat: 11052024
1300 1509
1200 1200
1o 1o
1000 1009
s0d a0
s s
700 N 70
Py o]
500 . —
and
09
204
109 109
D T N N N T N TR i oo o oo o0 o oo
reauency e Hreauency 2
site  e3cHo1-ca site  e3cro1-ca
Condition AVG_BE 54 3m HORN 02113 240426 VERTICAL Condition

: AVG_S4 3m HORN_02113 240426 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number : C68 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

1+2

Vertical

Fundamental

Peak

Date: 11.05.2024

LLLTEWR PRIV IVIY S

220

5250 5270, 5200 530, 50, 530 570, 5300 5410, 5430, 460
Frequency (MH2)

: 03CHO1-CA
: PEAK_BE_74 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 11.05.2024.

AVG_BE 54|
» G BE 5

220

5250 5270 5290, 5310, 5330, 530 5370, 53%0. 5410 5430 460
Frequency (MH2)

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113 240426 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz

1+2

Horizontal

Fundamental

Avg.

: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

) (@Buvim) Date: 10-17-2024 ) @Buvim) Date: 10472024
1300 1300
1200 1200 ;
1109 1100
09 \“ 900
b W, PEAK_BE 74 s00)
700/ h 00— RS H—f f L PEAK(UNI).
500 50 T
s04) A Lottt s s s b el 50| — MMWM‘“W b
40.0| lnoM‘”’”“‘“"W
309 300|
200 200
100 100]
00 D 50 By o ETTy ED E= 000 2000, 000, 000, ETy w000 700
Frequency (M) Froquency (Miz)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_62113_240426 HORTZONTAL
: REW:1000.000KHz VBW:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Buvim) Date: 10172024 ) @Buvim) Date: 10172024
1300 1300
1200 1200
109 1100 4
1000 1000
v ”
800 804
600 VG BE 54| 600 AVG 54
500 ~ | 500 ———
00
3009
200 20|
100 100]
0 Gy B Gy 5390 ETTy ED E=e 000 000, ETy 000, ETy G000 700
Frequency (MH2) Frequency (Miz)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition AVG_BE_54 3m HORN_©2113_240426 HORIZONTAL Condition

AVG_54 3m HORN_02113_240426 HORIZONTAL
: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz

1+2

Vertical

Fundamental

1 (dBuVim)

Date: 10-17-2024

Avg.

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@BuVim) Date: 10-17-2024
1300 1300
1200 1200 T
100) 100]
1000 1000
900) 900
809 PEAK BE 74| 809
70.0 1 00— RS H—f f L PEAK(UNI).
500) s00f .
g o
500) = 500) WWMWW
e
00| 40,0 iurmivaatis
300) 30|
200) 200
100) 100]
00 5330, 5350, 5370, 0 E a0, 5450, 5460 000 2000, 3000, 4000, 5000, 000, 7000
Froquency (MHz) Frequency (Miz)
Site : @3CHO1-CA site : @3CHO1-CA
Condition PEAK_BE_74 3m HORN_62113_246426 VERTICAL Condition : PEAK(UNII) 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBi:3000.000KHz SWT:Auto : RBW:1000.000KHz VBi:3000.000KHz SWT:Auto
1 @BuVim) Date: 10-17-2024. 1 @BuVim) Date: 10-17-2024
1300 1300
1200 1200
100) 00|
1000 1000
900 900
s00) 800
700) — 00|
609 VG B 54| 600) VG 54
500) = 500] P | pe—————
400 400 S O s — i
S
300) 300/
200) 200
100 100]
00 5330, B 5370, 5390, 0. 430, 5450, 5450 000 2000 3000, 4000, 5000, 000, 7000
Froquency (MHz) Frequency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02113_240426 VERTICAL Condition

AVG_54 3m HORN_2113_240426 VERTICAL
: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 2 - 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH54 5270 - L

1+2 Horizontal Fundamental

1 aBuvm) oates 0172024 ) gBuvim) Dats 10172024
1304 1304
1200 1204
100 110.0 1
1000 100
s0q | %00
wd il w
700] w’r‘ qoof T WL T PEAK(UNI)
o0 ’ ol o0 e
sogftetiih el 500 MJWW““Mv ™
40,0} 40,0t W ittt
300 304
200 20
100 10

o0 5630, 505, 5070, 50%. SH10. $150. 5150 5170, 190, 5210, 5230, 5250, 6270 290, 5310, 5% o0 7000, o0 000 5000 oo 7

Frecuoncy i) frecuency iz
: o3cHo1-CA site  o3cHo1-ca

Condition . PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNTT) 3m HORN_62113_246426 HORTZONTAL

: RBW:1000.000KHz VBM:3000.000KHz SWT:Auto : RBW:1000.000KHz VB

000.000KHZ SWT:Auto

Peak

1 (@BuVim)

Date: 10-17.2024 A @Buvim) Date: 10-47.2024
1300 1300

1200 1200

0| 1109 .

1009 1000

900 509

800 800

700 e 700

50 \ 500 | e s
g S
400 1

300

200

109 100

00 5030, 5050, 5070, 5090, 5110, 510, 5150, 5170. 5190, 5210, 6230, 5260, 5270, 5290, B30, 53 000 2000, 3000, 000, 5000, G000, 7000
Freauency (MH2) Frequency (MHz)
@3cHo1-CA site : @3cHe1-CA

Condition : AVG_BE_54 3m HORN_02113_240426 HORIZONTAL Condition : AVG_S54 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBW:1000.009KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C72 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 - R

1+2

Horizontal

Fundamental

Peak

Date: 10.17-2024

o

PERK_BE 74|
1

"
AL i Ay it

5250 5270, 5290, 5310, 5330 5350 5370 5390, 5410, 5430, 450
Froquency (MiHz)

: @3CHO1-CA

: PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 10-17-2024.

1000 e

900

800

700 e

\\'—\ VG Bt 54|

220

5250 5270, 5290, 5310, 5330 5350 5370 5390, 610, 5430, 450
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 - L

1+2 Vertical

Fundamental

1 (dBuVim)

Date: 10-17-2024

A (@BuVim)

Date: 10-17-2024

1309
1209
o)
1000

900

80.0) r M
100 i
609 sl

! PEAUM

. e S N

-
o
s
b
"

T ————————————————

e e
Site : @3CHO1-CA Site : @3CHe1-CA
Condition PEAK_BE_74 3m HORN_02113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_02113_240426 VERTICAL
o oga oo ase o eTicAt e o e veRTCRL
Peak

o R oo [
o o
o 2o
o o
o o
o p
s "
o o
by -l il -
as ad —
400 400f P'a_/_/_.//w—/v/—’d
30.0| 3000
o s
o o

S T

s e

Site : @3CHO1-CA Site : @3CHe1-CA
Condition : AVG_BE_54 3m HORN_©2113_240426 VERTICAL Condition AVG_54 3m HORN_©2113_240426 VERTICAL

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 - R

1+2

Vertical

Fundamental

Peak

Date: 10.17-2024

MM
1 oy e

220

5250 5270, 5290, 5310, 5330 5350 5370 5390, 5410, 5430, 450
roquency (Mitz)

: @3CHO1-CA

: PEAK_BE_74 3m HORN_62113_246426 VERTICAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 10-17-2024.

1000 AV
900

s00)

700)

=l

AVG Bt 54|
— B -

220

5250 5270, 5290, 5310, 5330 530 5370 6390, 610, 5430, 450
Froquency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

~
WIFI Band 2 5250~5350MHz Band Edge @ 3m
g
s g
110.0f M 110.0| 1
e
700) MJ L e AL === Y e ——r
al _—
st z [ -
50.0/ pa 50.0/ WMW“W
-
40.0| 40.0} PPENPRTRP, itads
-
d d
Condition : PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_02113_240426 HORIZONTAL
g
by
s o
b
o o
= = —
400 400 —
—
-
- -

TEL : 408 9043300 Page Number : C76 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH62 5310 - R

1+2

Horizontal

Fundamental

Peak

Date: 10-17-2024.

tong]" T

\ PEAK_BE 74|

Sy L7 .

530, 5350, 510, 5390, B a3, 5450, 5450
Frea

requency (MHz)
: 03CHO1-CA

: PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 10-17-2024.

10001

M

AV BE 54|
N~ [BE

5330, 5350, 510, 5390, £ ED 5450, 5450
Frequency (MHz)

: @3CHO1-CA
: AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR241118001B

~
WIFI Band 2 5250~5350MHz Band Edge @ 3m
g
s g
110.0f 110.0| 1
e
700) L e AL === Y i peaxumn/
s e e
500 at 509 i
40.0| lonMWWW
-
d d
Condition : PEAK_BE_74 3m HORN_02113_240426 VERTICAL Condition : PEAK(UNII) 3m HORN_02113_240426 VERTICAL
g
by
e
g e .
Y o =_——
400 400 —
I ————
-
- -

TEL : 408 9043300
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ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH62 5310 - R

1+2

Vertical

Fundamental

Peak

Date: 10-17-2024.

PEAK BE 74|

S
bt

300 530, 5350, 510, 5390, B a3, 5450, 5450
Frea

requency (MHz)
: 03CHO1-CA

: PEAK_BE_74 3m HORN_02113_240426 VERTICAL
: RBW:1000.000KHz VBil:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 10-17-2024.

po— VG o 51

5330, 5350, 510, 5390, £ ED 5450, 5450
Frequency (MHz)

: @3CHO1-CA

: AVG_BE_S4 3m HORN_02113 240426 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 408 9043300

Page Number
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swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH58 5290MHz - L

1+2

Horizontal Fundamental

Avg.

10

1000) A S ) 1009

%09

w00

f peaumn

o o vl | b

500] 500 oo At

w0 D e

200

esonty oy Froavoncy )
Condition : PEAK_BE_74 3m HORN_02113_240426 HORIZONTAL Condition : PEAK(UNII) 3m HORN_62113_24@426 HORIZONTAL
- 1060, 060Kt VBi: 3000 000K SHT Auto . Row- 1000 000Ktz VBH: 3000 000K12 SWT Auto
Peak

10
100.0 100.0| 1

a0 PN %00

sod ; - 509 —
400) 400) e

30.0{ 300F T

resenty oy rreqeney
ascror-ca site  oscror-ca

Condition : AVG_BE_S4 3m HORN_2113_240426 HORIZONTAL Condition : AVG_S4 3m HORN_02113_240426 HORIZONTAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBW:1000.009KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number : C80 of C185



ssanranas. FCC RADIO TEST REPORT

Report No

. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH58 5290MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 10-10-2024.

PERK_BE 74|

1000 jwmﬂ\/\wvmm

s Mt =
500 NIt ook

220 5250, 5270 5290, 5310, 530, 530, 5370, 5390, 5410 5430, 450
requency (Miz)

Site : @3CHO1-CA
Condition : PEAK_BE_74 3m HORN_02113_246426 HORIZONTAL

: RBMW:1000.000KHz VBW:3000.000KHz SWT:Aut

Left blank

Avg.

Date: 10-10-2024.

o0 ANV
s00)
700)
600)

220 6250, 6270 5290, 5310 5330, 5350 5370, 5300 5410 5430, 450
Froquency (MHz)

site : @3CHO1-CA
ondition : AVG_BE_S4 3m HORN_02113_240426 HORIZONTAL

: REW:1000.000KHz VBW:0.01eKHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR241118001B

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH58 5290MHz - L

1+2

Vertical

Fundamental

1 g8V

) Date: 10-10-2024.

Avg.

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@Buvim) Date: 10-10:2024
1300 1300|
1200 1200|
1109 1100 1
1000 ALY 100
900 50|
800 800
70.0 ool —HT—L RS H—f f i PEAK(UNI)
o e i MMWMWJ o metirtid oA
500 s00| e
w9 P o s
300 300|
200 200
100 100]
005030, 5050. 5070, 5080, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 6290, 5310, 5 %00 2000, 3000, 000, 5000, G000 7000
Froquency (M) frequency (Miz)
site : e3cHo1-CA site : 03cHo1-CA
Condition PEAK_BE_74 3n HORN_02113_246426 VERTICAL Condition : PEAK(UNIT) 3m HORN_62113_240426 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.006KHz VBW:3000.000KHz SWT:Auto
Peak
) @Buvim) Date: 10102024 ) (@Buvim) Date: 1010:2024
1300 1300)
1200 1200|
1109 1100
1000 1000|
a0 VYAV s0q)
800 804
700 7o
o) I s A6 54
500 T ——— 50 — —
w9 400 EEEEERS
JE—
300 200
200 200|
100 100]
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5100, 5210, 5230, 5250, 5270, 5290, 5310, 5340 %00 2000, 3008, 000, 5000, G000 7000
Frequency (M) frequency (Miz)
site : e3cHo1-CA site : 03cHo1-CA
Condition : AVG_BE_54 3m HORN_62113_240426 VERTICAL Condition

AVG_54 3m HORN_2113_240426 VERTICAL
: RBM:1000.000KHz VBl

L010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C82 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz - R
1+2 Vertical

Fundamental

Date: 10-10-2024.

PERK_BE 74|

700 WW" ;
500 e
it

220 5250, 5270 5290, 5310 530, 5350, 5370, 5390, 5410 5430, 450
roquency (Mitz)

Site : @3CHO1-CA

Condition : PEAK_BE_74 3m HORN_62113_246426 VERTICA!

_t L
: RBW:1000.000KHz VBi:3000.000KHz SWT:Auto

Peak Left blank

Date: 10-10-2024.

900 YaVAVAVAVAaVal
809
709
500
VG Bt 54|
500 e

400

300)

200)

100

220 6250, 6270 5290, 5310 5330, 530 5370, 5300 5410 5430, 450
Froquency (MHz)
site : @3CHO1-CA
Condition : AVG_BE_S4 3m HORN_02113_240426 VERTICAL

: REW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number : C83 of C185



swomoncas. FCC RADIO TEST REPORT Report No. : FR241118001B

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

1+2 Horizontal Vertical

Date: 11.05.2024. Date: 11.05.2024.

104 104
104 104
0o o
104 1m0
%09 s00
800) ol 800 T
AR ———— a1 TR AR ———— a1 TR
609 VG 54| 609 VG 54|
o R T Ta— w00 o S P R e
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

1+2 Horizontal Vertical
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: AVG_S4 3m HORN_02113 240426 VERTICAL

10.6G
~18G
Avg.
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

1+2 Horizontal Vertical
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Date: 1.05.2024
1309 1309
1200 1200
1100 1109
1009 1009
90 909
809 PEAK(UN) 209 PEAK(UN)
ool = —— S e ——— =
609 ] 6 54| 609 H 6 54|
L e wam———— B e S e —| L e p——— = L
409 409
300 309
209 209
109 109
0008000, 70000, 2000 4000 600, 8000 0006000, 0000, 2000 000, 6000, 78000
Frequency (MHz) Frequency (MHz)
site : e3cHe1-CA site : e3CHe1-CA
Condition : PEAK(UNII) 3m HORN_62113_246426 HORIZONTAL Condition

: PEAK(UNII) 3m HORN_62113_246426 VERTICAL

Peak
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

1+2 Horizontal Vertical

Date: 11.05.2024 Date: 11.05.2024
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

1+2 Horizontal Vertical
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: PEAK(UNII) 3m HORN_©2113_240426 VERTICAL

Peak

Avg.
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

1+2 Horizontal Vertical
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1309 130

1209 1200

100 1109

1009 100

900 909

800 809

700 700

600 e 60

500 500

o e oo
300 300

200 200

100 109

%600 2000, TI000. 4000, 75000, 75000, 00 18000 5600 200, 3000, T000. 5000, 75000 7000, 18000
Froquancy (MHz) Froquancy (Miz)

site : e3cHo1-CA site : e3cHe1-CA
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ondition : AVG_54 3m HORN_02113_240426 VERTICAL
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz

1+2 Horizontal Vertical

Date: 11.05.2024. Date: 11.05.2024.
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Peak

Avg.
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz

1+2 Horizontal Vertical
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Condition : AVG_S4 3m HORN_62113_246426 HORIZONTAL Condition

: AVG_S4 3m HORN_02113 240426 VERTICAL

10.6G
~18G
Avg.
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH60 5300MHz

1+2 Horizontal Vertical
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: PEAK(UNII) 3m HORN_62113_246426 VERTICAL

Peak
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WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz

1+2

Horizontal

Vertical
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH64 5320MHz

1+2 Horizontal Vertical
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Peak
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WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz
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Vertical
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Band 2 - 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH54 5270

1+2 Horizontal Vertical
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: PEAK(UNIT) 3m HORN_62113_240426 VERTICAL

Peak

Avg.
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH54 5270

1+2 Horizontal Vertical
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Condition : AVG_54 3m HORN_02113_240426 HORIZONTAL c
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10.6G
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Avg.
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH62 5310

1+2 Horizontal Vertical
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Condition : PEAK(UNII) 3m HORN_©2113_240426 VERTICAL

Peak

Avg.
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH62 5310

1+2 Horizontal Vertical
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz
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Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH100 5500MHz
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

1+2
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Fundamental
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - R

1+2 Horizontal Fundamental
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Report No

. : FR241118001B
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